A Textron Company

Express S4

Service Parts Manual

10015768 - A
ISSUED FEBRUARY 2021






SERVICE PARTS MANUAL

GASOLINE EFI POWERED UTILITY VEHICLE

EXPRESS S4

STARTING MODEL YEAR 2021

Never modify the vehicle in any way that will alter the weight distribution of the vehicle, decrease its stability or increase the speed be-
yond the factory specifications. Such modifications can cause serious personal injury or death. Textron Specialized Vehicles prohibits
and dis-claims responsibility for any such modifications or any other alteration which would adversely affect the safety of the vehicle.

TSV reserves the right to incorporate engineering and design changes to products in this manual, without obligation to include these
changes on units sold previously.

The information contained in this manual may be revised periodically by TSV, and therefore is subject to change without notice.

TSV DISCLAIMS LIABILITY FOR ERRORS IN THIS MANUAL, and SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSE-
QUENTIAL DAMAGES resulting from the use of the information and materials in this manual.

These are the original instructions as defined by 2006/42/EC.

TO CONTACT US:

Textron Specialized Vehicles, Inc.
1451 Marvin Griffin Road

Augusta, Georgia, USA 30906-3852

NORTH AMERICA:

Technical Assistance & Warranty PHONE: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts PHONE: 1-888-438-3946, FAX: 1-800-752-6175
International: PHONE: 001-706-798-4311, FAX: 001-706-771-4609

Page i



To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) approved parts may void the
warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original
vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

BATTERY DISPOSAL

Lead-acid batteries are recyclable. Return whole scrap batteries to distributor, manufacturer
or lead smelter for recycling. For neutralized spills, place residue in acid-resistant
containers with absorbent material, sand or earth and dispose of in accordance with local,
state and federal regulations for acid and lead compounds. Contact local and/or state
environmental officials regarding disposal information.

Page ii



SECTION Page No.

HOW TO USE THE SERVICE PARTS MANUAL . . .. ..ottt ittt e e e e a s \

Y 0 0 ] I ] 3 10 ] A-1
L | I B-1
0 C-1
BRAKES ... e e i i D-1
L0 L 0 o E-1
DIRECTION SELECTOR. . . . ..ottt i ittt ettt e e a it a e a e as F-1
ELECTRICAL ... . i ittt ittt a sttt s G-1
ENGINE AND MUFFLER . . .. i e e it ettt e et a e a e a e an s H-1
ENGINE MOUNTING. . ...ttt it ettt it ettt et e e a s a e J-1
FRONT SUSPENSION AND STEERING . . ... .. i e et e e K-1
FUEL SYSTEM . ... i ittt ettt et st it e et a e aanaans L-1
REAR AXLE ... i i i ettt ittt st it et e e M-1
REAR SUSPENSION . ... i i it ettt et it e e i e aas N-1
SEATING . .. it i e i P-1
STARTER/GENERATOR . ..ot it ettt st et a i a e a et a e as R-1
WEATHER PROTECTION ... .. et ittt it e e S-1
WHEELS AND TIRES . . . ..o i i e it e sttt ettt i T-1
DECALS AND LABELS . ... e ittt sttt e st a e a e as U-1

Page iii



NOTES

Page iv Service Parts Manual




This manual is divided into several sections:

* GENERAL INFORMATION
* ILLUSTRATED PARTS BREAKDOWN

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* TABLE OF CONTENT
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENTS to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number or VIN of your vehicle and
the model name be supplied to Service Parts when ordering any replacement components.

Page v



Title Title

Left hand

illustration page Parts list (continued on
rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the Table of Content and select the most
appropriate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Repair and Service Manual is available from
the Service Parts Department.

Page vi



3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code, locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in the list below, replace the last ** or XX with the two
digit color code.

CODE # DESCRIPTION
02 SPECIAL COLOR
11 BLACK
19 PATRIOT BLUE PEARL
20 INFERNO RED METALLIC
31 METALLIC CHARCOAL
35 SAFETY YELLOW
36 IVORY
37 FOREST GREEN
38 BRIGHT WHITE
39 FLAME RED
41 ELECTRIC BLUE
42 PLATINUM
43 BURGUNDY
44 ALMOND
72 MATTE BLACK
79 JACOBSEN ORANGE 172
89 TRUE TIMBER KANATI
A5 OCEAN GRAY
A6 TRUMP PEARL WHITE
A7 SLATE GRAY

Page vii



o Accelerator Pedal Box Assembly includes items 2 - 31

@ Accelerator Pedal Assembly includes items 27 - 30

e Accelerator Pedal Pad Kit includes items 28, 29

Page A-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 660444 Accelerator Pedal Box Assembly (Includes ltems 2 - 31) ......oooooiiiiiiiiiiieeeen. 1
2 Pedal PIVOt PiN ......coviicieieieceee e 1
3 NYION BUSKNING ..ottt 3
4 PUSH NUL. 1.t 1
5 CIEVIS Pin, 5/16" X 13/16" ...t 1
6
7 COtEr Pin, 3/32" X B/4" ..ottt 1
8 Pan Head Phillips Screw, #8 - 16 X 1/2" Lg ..c.evovveeeeereeeeeeeeeeeeeeeeseaeinans 4
9 Pedal BOX @NA COVE..........coouiuiieiieieiieeieieiseseieisessese s 1
10 Truss Head Phillips Screw, #8 - 16 X 1/2" Lg......cccvvevveeeeeeieieieeeeeieiees 2
1 Accelerator Pedal Bracket ...............ccrriuiuririnicieniccieseeeeeee e 1
12
13 Pan Head Torx Screw, #4 - 20 X 5/8" LG ...ccuveeieeeceee e 2
14 Pedal BOX HarNESS .......cooiiiiiiiiicceee e 1
15 ACCEIErator CaDIE .........ouieieceieiceceeieieee e 1
16 10385G4 ClEVIS YOKE ...ttt 1
17 Hex NUt, 5/16" - 24 ..., 2
18 72072G01 Accelerator Rod..........cooiiiiiii 1
19 SPHNG RETAINET ...ttt 1
20 LOCK NUL, 5/16" = 24 ... s 1
21 COMPIESSION SPIING ..eeveeeeeeeetieee e e e eeteeeteeetee e st e e eteeeeeeeteeereeeeaeeeaee e 1
22 Accelerator ROd BUSHING..........c.cruiiiiieieiieieie e 1
23 SPrNG RETAINET .......eiiieiicecieieicee et 1
24 Cam (MICIO SWICH) ....cuviieiiicieieieecie et 1
25 Socket Head Screw, 1/4" - 20 X 3/8" Lg.....cevvrvrrreeeiireieieiseeieieiseeeieiens 1
26 Accelerator Pedal Assembly (Includes Items 27 - 30) ...........cccocevevrrueennnne. 1
27 P7844G01 Accelerator Pedal Pad Kit (Includes Items 28, 29)..........cccccvvernnnen. 1
28 P7512G01 Pedal Pad ..o 1
29 Oval Rivet, 3/8” X 15/32” LG ...ovvveueiriieieieirieieieiseeiesisse e 6
30 * Accelerator Pedal............coccoiiiiii i 1
31 654645 Grommet (RUDDEI) ... 1

Page A-2


.?sku=74432G01
.?sku=17838G1
.?sku=12064G6
.?sku=10386G3
.?sku=10387G3
.?sku=01051G01
.?sku=25853G03
.?sku=00684G6
.?sku=652241G03
.?sku=01050G02
.?sku=658940
.?sku=608608
.?sku=00532G4
.?sku=17677G2
.?sku=15126G1
.?sku=73046G01
.?sku=17979G1
.?sku=17677G1
.?sku=72716G01
.?sku=00487G3
.?sku=25799G03
.?sku=27844G01
.?sku=27512G01
.?sku=15766G1
.?sku=654645

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 Pedal PivOt COVET ......uiiiiiii ettt eneenne s 1
33 Hex Washer Head Bolt, 5/16” - 18 X 3/4” Lg......cccooveiieiiiii e 4
34
35
36 PEAAI GUANT ......ooevice e 1
37 D 0 Hex Head Bolt, 1/4" - 20 x 3/4" Lg, Grade 5......ccoeeieiiiiiiiiiiieeeeeeee e 4
38
39 Flat Washer (SS), 174" ........coveiiieeeeeeeeeieeeie e 4
40 LOCK NUL (SS), 1/4" = 20 ettt s 4
41
42 Nylon Clamp, 8" Lg (Not lllustrated) ..........cceeeeiiiiniieiie e 3

Page A-3



.?sku=70135G01
.?sku=00715G2
.?sku=652780G03
.?sku=00414G6
.?sku=01110G01
.?sku=00654G2
.?sku=17618G1

ACCELERATOR

Notes:

10015768 Service Parts Manual Page A-4




—
o
S
(&)
90
[ Ne)
n o
mC
—
E=X}
ox
o=
DS
(o)
T

Page A-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 GOVErNOr Bracket (LOWEK).........c.oviuiueiiieeieiiecie e 1
2 GOVENOT LINK RO ......vviieiiiiiiei et 1
3 GOVENOr ROA GUAKT. .......ceoieeeceiei e 1
4
5 GOVErNOTr Bracket (UPPEI)......c.vovovieeeee e 1
6 6 0 Governor Cable / Direction Selector Bracket .............cccceeiieiiiiiieiiiceceece, 1
7
8 GOoVErnor Lever BUSHING ...........coiuririieeireiceeiee s 1
9 Flanged Hex Head Bolt, M6 - 1 x 30mm Lg, Grade 8.8 ...........ccoevveieveeenn 1
10 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8............cccceuenn.... 2
11
12 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8...........cc.ccevveeveeeeeennnnn. 1
13 Flanged Hex Head Bolt, M6 - 1 x 12mm Lg, Grade 8.8........c..cccevvveeveeeenneens 1
14 6 6 LOCK NUL, IMB - et e e e e e e e e e e e 1
15
16 Flanged HexX NUt, MB = 1 ........ciuiiiiieiiecicee e 1

Page A-6



.?sku=606005
.?sku=606284
.?sku=660005
.?sku=606083
.?sku=632936
.?sku=606283
.?sku=606421
.?sku=606256
.?sku=606264
.?sku=73876G01
.?sku=601476
.?sku=450452

ACCELERATOR

Notes:

Page A-7 10015768 Service Parts Manual



ACCELERATOR

Notes:

10015768 Service Parts Manual Page A-8




a Air Filter Assembly includes items 2 - 12

e Air Cleaner Assembly includes items 3 - 8

Front of Vehicle

Seat Support

Page B-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 697026 Air Filter Assembly (Includes Items 2 - 12).........cccooviiiiiiiiiiiiiiieee e, 1
2 688989 Air Cleaner Assembly (Includes ltems 3 - 8) ......ccvevveviiiiiiieiiiiee e, 1
3 691746 AIr Cleaner COVEN.........iiiiiiiiiie et 1
4 AIr CIEANET ClIP ..t 2
5 P8463G01 L T Y SO PSURSS 1
6 P8462G01 DUSt EJeCtOr ValVe .......ovveeeceieie e 1
7 689987 ST | TSRS 1
8 689988 Air Cleaner HOUSING ......ccooiuiiiiiiiiiiiie et 1
9 HOSE Clamp, 1.56"........c.cuoiiuiieiiiieieieieeie et 1
10 Air Cleaner Mounting Bracket...............cc.ceurvreereiniecueineieseeeesese s 1
1 AN FlEEN TUDE ..ottt 1
12 Flanged Hex Head Bolt, M8 - 1.25 x 20mm Lg, Grade 8.8 ....................... 2
13 Intake EXtENSION HOSE .......ooiiiiiiiici e 1
14 HOSE Clamp, 81" .......viieeiieeeie ettt 1
15 HOSE Clamp, 1.56" .......cucuririiueirireceeiee et sseeen 1
16 NYION Clamp, 11.8" LG «veueeeeeeeeeeeeeeeeeeeeeee e, 1
17
18 Hex Head Bolt, 1/4" - 20 X 7/8" Lg, Grade 5 ...........cccevrvevrreverereririeieisieseeiennns 2
19 LOCK NUL, /4" = 20 ..ttt 2

Page B-2



.?sku=72604G01
.?sku=28463G01
.?sku=28462G01
.?sku=11391G7
.?sku=11391G7
.?sku=659142
.?sku=601910
.?sku=606261
.?sku=661661
.?sku=11391G5
.?sku=11391G7
.?sku=11391G7
.?sku=12416G2
.?sku=00414G7
.?sku=14390G4

AIR FILTER

Notes:

Page B-3 10015768 Service Parts Manual



AIR FILTER

Notes:

10015768 Service Parts Manual Page B-4




Dash Panel

e
t\)
\ A&
- s
N
A
(

o
°
o
°

fu\ \\\ / | ) ,
VN \\..\._.,@

Existing
Hardware

Front of Vehicle

Page C-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTy.
1 648566G00** | Cowl (See COLOR CODE in HOW TO USE Section) ........ccccccoeurerrirerieriennn. 1
2 Rivet (AIUMINUM), 3/16” ........cueviiieeeeieiieeie e 6
3
4
5 Front FASCIa .....cccviiiiiiiii ettt ettt st sreesree s 1
6 b54275 MouNnting Bracket .........cc.ooiiiiiiiiiiie e 1
7 D 0 Hex Head Bolt, 1/4" - 20 x 3/4" Lg, Grade 5 .....cceeiiiiiiiiiiieeeeeeeeeeee e 2
8 LOCK NUL, /4" = 20 ..o 2
9 Rivet (AIUMINUM), 3/16" X 45" LG ...ocveuieeeeeeeeeeee e en e 2
10
11 Hex Washer Head Swageform Screw, 1/4" - 20 X .70" Lg ...ccoooveruriiuricannee. 4
12 Fender Washer ...........ooooiiiii e 2
13 654276 Front Fascia Mounting BracCe .............uuuuiiiiiiiiiieeeeeeee e 1
14
15
16 RAGIO ClIP.cv.oveeiieicteie ettt 1
17
18
19 BIUSH GUAI .....ceeiiieceiieece et 1
20 Hex Head Bolt, 5/16" - 18 X 3 1/4" Lg ...vvveveeeeeereeeieieeieeeeseiesiesse e, 2
21 Spacer, .328" 1.D. X .75" O.D. X 1" LG w.eeveieieieieiieieieieeie e 4
22 Spacer, .328" 1.D. X .75" O.D. X 1.5" LG c.vevvuerereiieeieieieieie e 2
23 00559G8 Flat Washer, .349" 1.D. X .692" O.D. ....cooooviiiirieeieieiseiecee s 4
24 D0440G8 Hex Head Bolt, 5/16" - 18 x 2 3/4" Lg, Grade 5 ...........cocceuevvererrrrrrrereerirnenen. 2

Page C-2



.?sku=71055G02
.?sku=613273
.?sku=654275
.?sku=00414G6
.?sku=14390G4
.?sku=15058G1
.?sku=01038G01
.?sku=16469G1
.?sku=664044
.?sku=662022
.?sku=00441G2
.?sku=75048G04
.?sku=75048G03
.?sku=00440G6

Glove Box Door Assembly (Passenger Side)
includes items 25 - 28

Page C-3




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 INSEUMENE PANEI ... 1
2 Rivet (Aluminum), 3/16” X 1 1/8” Lg ...veveveveeeieieeeeeeieeeieie e 2
3 Rivet (Aluminum), 3/16” X 9/16” LG ...ovcueureercerirenescieesieeseeeesi e 3
4 Rivet (AlUmMinum), 3/16” X 1.18" LG «vvurveerererrerireereeeseeesessisssesesseeeeeseeseeneens 2
5 Hex Head Bolt, 5/16” - 18 x 1.5" Lg, Grade 5 ..........ccccooiiiiiiiiiiiicccce 2
6 Flat WASHET, 5/16” ........cuevivieeieieieeeeseieeeeieie s 2
7 SPACET, 328" X 75" X .5" oottt 2
8
9
10 CUP HOIdEr (DFIVEr SIAE) ....vveveieieceiicieieieecie e 1
11 Pan Head Tapping Screw (with Washer), M4.8 - 1.6 x 22mm Lg .................... 4
12
13 Single Center CUP HOIAET .........ccueviiieiiiirieieieiecee s 2
14 666298 Instrument Panel SUPPOIt ... 1
15 Pan Washer Head Torx Screw, M6 - 1 X 23.4MmM LG ....cccoovvrimiririniccinecennn. 2
16 502409 =T = O o TR Y T OO 2
17 f1597G01 Self Threading Nut, 5mm X 10MM X T5MM ....o.oviiiririieieeee s 3
18 Hex Washer Head Swageform Screw, 1/4" - 20 X .70" Lg ....ccccevevvvrrerererennns. 4
19 Mat (Center INStrument Panel).............cocoiurriirerniniceneees e, 1
20 GIOVE BOX MAL.......coeeiiiieiieeicie et 1
21 Tray Panel (Passenger SidE) ........ccueiueeceeeeeeiieeeeeeeeeeeeeeteeeetee e etee e ete e 1
22 66244 Instrument Panel Support Bracket (Passenger Side) ........ccccoeviieieiiiiiienenns 1
23 Hex Washer Head Swageform Screw, 1/4" - 20 X .70" Lg ...cocevrvereerenineneensn. 2
24 650784 Glove Box Assembly (Passenger Side) (Includes Items 25 - 28)..................... 1
25 650813 GIoVE BOX DOOF .....oviiiiiiiiiiiin e 1
26 654475 Glove Box Lock AsSemDbIy .......cooeiiiiiiiiiiiieeeee e, 1
27 652386 PIano HINGE ...ooiie e 1
28 Rivet (Aluminum), 5/32" ..o 3
29 GIOVE BOX SIKE .....ovviieici et 1
30 Black Aluminum Rivet, 5/23" X .38" .......ccccovverrueiriiereieieieseieisisese e 3
31 Self Drilling Pan Head Phillips Screw, #8 - 18 X 1/2" LG.......uviiiieiieiiiiiiiies 2

Page C-4



.?sku=648568
.?sku=71055G01
.?sku=71055G01
.?sku=14601G11
.?sku=71055G01
.?sku=71055G01
.?sku=651011
.?sku=634808
.?sku=75048G01
.?sku=648562
.?sku=613373
.?sku=650913
.?sku=645323
.?sku=602409
.?sku=71597G01
.?sku=01038G01
.?sku=01038G01
.?sku=660844
.?sku=660880
.?sku=648561
.?sku=666244
.?sku=01038G01
.?sku=01038G01
.?sku=650784
.?sku=14601G10
.?sku=652390
.?sku=71045G01
.?sku=00614G4

Y«

Front of Vehicle

@ Accelerator Pedal Guard Kit includes items 15 - 18

@ Hardware Kit includes items includes items 17, 18

A

Floorboard

Front of Vehicle

Page C-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 UPPET FIOOT PANEL.........viiiiiiiieieeieee s 1
2 Rivet (Aluminum), 3/16” X .575" LG ..ovvueveiieieeieieeeceeieieeeieie e 7
3 FIOOr MaE (LOWE) ....ceeeiieeii ittt 1
4
5 Rivet (AIUMINUM), 3/16” X 575" LG wvvvvereeeeeeeeeeeeeeeeee e eeee e eeee e eeee e 7
6 665025 Access Cover (MICro SWItCh) ........ccccovuiiiiiiiiecie e 1
7 b64735 FIOOrb0ard SPACET .......cc.ueiiiuiiiciiie ettt 2
8
9 SPIASH PAN ...ttt 1
10 Hex Washer Head Bolt, 5/16" - 18 X 4/5" Lg ...ccvuveeeeeeeeeeeeeeeeeeeeee e 4
11
12
13
14 666379 Accelerator Pedal Guard Kit (Includes Items 15 - 18)......ccccceevvciiiieiiiiiieees 1
15 Accelerator Pedal GUATT..............ccoriiuruririieeeneeceeeeesieieines aeeeeeeeneeeeen. 1
16 Hardware Kit (Includes ems 17, 18) ........cc.covcueveveeeceeeeeceeeeeeceee e 1
17 Torx Head Screw, M6 X 1 - 23.4MM Lg......oooeveiriiniinnies e 3
18 6 0 LOCK NUL, IMB = ..t eeeeeeaans 3
19
20
21 Sound Treatment, Small (ACCESS COVEN) .........c.vuiururiireieieiieieieiseeieisieeeeines 1
22 Sound Treatment, Large (ACCESS COVEN).........covvrmrveiireieieiieeieiesenseiessseneesas 1
23 Sound Treatment (Rear BodY) .........cccccovoveueueueeeeeeeeeeeeeeeeeeeeeeeeee e, 1

Page C-6



.?sku=641260
.?sku=14601G11
.?sku=14601G11
.?sku=664052G02
.?sku=14601G11
.?sku=14601G11
.?sku=665025
.?sku=664735
.?sku=70244G05
.?sku=00715G2
.?sku=662991
.?sku=666380
.?sku=645323
.?sku=601476
.?sku=659357
.?sku=657950
.?sku=657953

Front of Vehicle

Yo

Page C-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 10010644 Floor Mat (HEXAQONAI) ........uvuiiiieiieeeie et a e e e e e 1
2
3 Pedal PIVOt COVET .....vviieieiiiicieieie et 1
4 SEAL FTAME ..voevececeieeeeee ettt 1
5 Hex Washer Head Bolt, 5/16" - 18 X .8" Lg ...ceovuieiiie e 2
6
7
8 Rivet (AIUMINUM), 3/16” ..ottt 1
9
10 Upper Rocker Panel with Fender Flare Mounting Holes (Driver Side) ............ 1
11 Upper Rocker Panel with Fender Flare Mounting Holes (Passenger Side) .... 1
12
13 515239 Rocker Panel (Driver SidE) ......c...cocviee i 1
14 Rocker Panel (Passenger Side) .........ccoovovooeeceeeeeeeeeeeeeeeeee e 1
15 Rivet (Aluminum), 3/16" X .95" LG ...ceereeeeeeeeeeeeeeeeeeee et 2
16 Pan Washer Head Torx Screw, M6 - 1 X 23.4mmM LG .....cccoevevecueverececeecee. 4
17 Spacer, .5" 0.D. X .38" 1.D. X .325" Lg ...eovieeeieeeeeeeeeeee e, 4
18 Flanged LOCK NUt, MB = 1 ......ouviiicieiiiecie e 4
19 Rivet (AIUMINUM), 3/16” ..ot 4
20
21
22 Fender Liner (Passenger Side)..........ccuiiieeiiiiiie ettt 1
23 635054G04 Fender Liner (Driver Side).........coiiiiiiiie e 1
24 Ratchet RIVet, 1/4” X .887" LG ....ovveueerieieieieieieeieisieeie et 4
25
26
27 Large Front Fender Flare (Driver Side) .......ccooiriiiaiieiie e 1
28 Large Front Fender Flare (Passenger Side) ...........cccooceueveveeeuevevceeeereneann. 1

Page C-8



.?sku=70135G01
.?sku=659143
.?sku=00715G2
.?sku=71055G02
.?sku=71055G02
.?sku=655917G03
.?sku=655917G04
.?sku=615239
.?sku=617333
.?sku=15058G6
.?sku=645323
.?sku=23726G4
.?sku=601476
.?sku=71055G02
.?sku=71055G02
.?sku=635054G01
.?sku=16816G2
.?sku=674546G01
.?sku=674546G02

Front of Vehicle ? ?
Rear Bumper Installation l‘

Page C-9




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 625272G1** Rear Body (See HOW TO USE Section for COLOR CODES) ........ccccvveeeee... 1
2 RIVEt (SS), 5/32" X 9/16" LG ..o, 5
3 10570G12 Rivet (Aluminum), .257" X .556" LG ...ceviiiiiiiiiiiiiiiee e 4
4 RIVET (PIASHC) ... vvceeeeeeiceeieie ettt 2
5
6 ACCESS PANE ..o s 1
7 P1107G01 Pan Head Torx Screw (SS), #8 X .63" LG ..eevviiiuiiiiiiiiiiee e 5
8
9 SEat HINGE PIALE ........c.vviieiiiicei e 2
10 RIVEL (SS), 5/32" X .70" LG cv.eervviieeieieieeeee et 4
11
12 REAI BUMPET ...ttt 1
13
14 Hex Head Bolt, 1/4" - 20 X 3/4" Lg, Grade 5 ..........c.ccevruerrreieeereriieieeieneaenns 4
15 FIat WASHET, 5/16” ......uviniieurieicieieieescesiseses e 2
16 BUMPET PIUG ...ttt 4
17 “J” Type Nut Retainer, 1/4” = 20........ccccovueueirieeieieieieie e 4
18 RECEPLACIE COVE ... ..ot 1

Page C-10



.?sku=10570G10
.?sku=633917
.?sku=71320G01
.?sku=01107G01
.?sku=71609G01
.?sku=10570G11
.?sku=71451G02
.?sku=71102G01
.?sku=00571G2
.?sku=71455G01
.?sku=71554G01
.?sku=666066

BODY

10015768 Service Parts Manual

Page C-11



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 698122 Weight Mounting Bracket ..o 1
2 698181 Plate Weldment, 201IDS ........c.ouiiiiiiiiiie e 2
3 Flat WaSHET, 7/16" ...ttt 7
4 400336J Hex Head Bolt, 7/16" = 14 X 1 1/4" Lg c.veveeeeeeee e 3
5 Hex Head Bolt, 7/16" - 14 x 3.5" Lg, Grade 5 ........ccoceieiiieneee e 2
6 LOCK NUL, 7/18" = 14 ..ot 5

Page C-12


.?sku=00560G2
.?sku=01068G01
.?sku=00734G1

BODY

Notes:

Page C-13 10015768 Service Parts Manual



BODY

Notes:

10015768 Service Parts Manual Page C-14




0 Brake Pedal Assembly includes items 2 - 30

\CS

ant of Vehicle /@

Page D-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 70690G02 Brake Pedal Assembly (Includes Items 2 - 30) ........cooociiiiiiiiiiiieeeeee e, 1
2 Park Brake Pedal............cccovuvueueiiieieeieieceieie e 1
3
4
5 TOISION SPIING...eiieeieeeiee ettt et e et e e e aee e et e e eaae e e ereeeenes 2
6 PIVOL PN .ot 1
7 PUSH NUL, 5/16” = 24 ..ot 2
8
9 SErvice Brake Pad...........cc.ccuiiiiiieiiiiicieieiseeie e 1
10 Oval RiVet, .375" X 488" LG .....oeveeeiereieieeieieieseeieie e 6
1 Park Brake Pedal Pad ... 1
12 Oval RiVet, .375" X 468" Lg.....ouvurerreiieieeisieiseeeeee e, 3
13 652820 Service Brake Pedal Plate............ccccceecvieiiieiieicee e 1
14 00737G8 Flat Head Phillips Screw, #10 - 24 x .875" Lg, Grade 5........c...ccoeceveennns 4
15 Rubber Well NUt, #10 = 24 ... 2
16 652355 Brake Pedal SPaCET........ccuiiiiiiiieie ettt 2
17 CONICAI SPIING ..evveiieieiieee et 2
18 LOCK NUL, #10 = 24 ..o 2
19 10606G8 IMCTO SWILCH ... 1
20 Pan Head Phillips Screw, #6 - 32 X 1 1/4" Lg ..cccvveeviiieieeceee e 1
21 Flat Washer, #10.........ccoiiiiiee et 2
22 FIat WASHEE, #6...........oeveveiieeeieiieecee et 2
23 LOCK WASHEE, #6 ..o 1
24 LOCK NUL, #6 = 32 ..o 1
25 Limit Switch Screw, #6 - 32 X .22" Lg ...ceveveieieieirieeieeeeee e 1
26 Flat WASHEE, 5/16” ........c.cveveiierieieieeeieieieieie s 2
27 = 11 (o) o T =1 o TR 1
28 P4605G1 Wire Harness (Brake Light) ........coooiiiiiiii e, 1
29 WIFE THE .vvieeeeeiie ettt 2
30 Brake Pedal ........c..cuiviiieiieiiieie e 1

Page D-2



.?sku=652253G03
.?sku=70681G01
.?sku=70682G01
.?sku=658825
.?sku=70257G01
.?sku=16409G1
.?sku=16409G1
.?sku=70256G01
.?sku=16409G1
.?sku=16409G1
.?sku=652820
.?sku=00737G8
.?sku=00739G1
.?sku=652355
.?sku=27137G01
.?sku=14390G10
.?sku=00645G2
.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=00642G8
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1
.?sku=652791G03

Accelerator

Pedal

Page D-3




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 Shoulder Bolt (SS), 3/8" - 16 X 3.406" L .......vceeeeeeeeeeeeeeeeee e 1
2 Flanged Bushing, .1.062" O.D. X .795" L.D.......ccoovurueiiireieiieeeeeeeeie e, 2
3 TOFSION SPIING .. .cveeeecteeeceeeee sttt es s 1
4 LOCK WASNET, 3/8" .....ovieeeeeeceeeeeee ittt 1
5 LOCK NUL, 3/8" = 16 ..ottt 1
6 D1038G01 Hex Washer Head Bolt, 1/4" - 20 x .7" Lg (Not lllustrated)..........ccccccvvevrnnnennn. 1
7 Nylon Wedge Lock Clamp (Not lllustrated) ..............ccceeeeveveveueecceeeeeececcee, 3
8
9
10
11 Retaining RIiNG (SS), DIl .8".....voveeeeeeeeeeeeeeeeeeeee e 4
12 CleVvis Pin, 438" X 938" LG . ..cuoiiurueiirieeieieieieieieseie st 1
13 Cotter Pin, 094" X 75" LG vucueieiireeeieiiieieieiee ettt 1
14
15 KICK=OTF LMK ...ttt 1
16 Nylon Bushing, .37" O.D. X .31" LD...c.coiuiuiiriiieieieicieie e 2
17 P0835G1 Teflon Washer, 3/8" ... et 2
18 00559G8 Flat WAShEr, 5/18"........c.euieeireiiiiieiieie et 2
19 COotter Pin, 094" X 75" LG . eucueereireieereeieeeieeeieee ettt 2
20 KIiCK-Off CaM PIVOL........coieeieeeeeeceeeeee et 1
21 FIANGEd BEAMNNG.......cuovveieieiieieeieieeeie ettt 2
22 KICK-Of CBIM.......ovviieceiieecee et 1
23 Set Screw with Patch Lock, 1/4" = 20 X 1/2" LG o.cvevreirrererinecieeineeeeieeeeeeeeenes 2
24 Spacer, .76" O.D. X .395" 1.D. X 1.25" LG ..eeurueieiiieieirieeeieeeeeeieee e 1
25 AJUSEADIE BUMPET ..ot 1
26 LOCK NUL, 5/16 = 18" ..ot 1
27 CatCh BraCKEt. .......ceviieceeiicecieisieiee it 1
28 D 5 Hex Head Bolt, 1/4" - 20 x 3/4" Lg, Grade 5 .........ccccevevrvrrrerereiseiesserisnnen. 2
29 LOCK NUL (SS), 1/4™ = 20 ...ttt 2
30 Clevis Pin, 438" X 938" LG ..couirireiieiieieieeeieieieseie st 1
31 Cotter Pin, 094" X 75" LG v cueererireieirecieteieeeieee ettt 1

Page D-4


.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=00643G1
.?sku=11098G5
.?sku=01038G01
.?sku=12416G2
.?sku=01111G01
.?sku=10386G3
.?sku=10386G3
.?sku=10387G3
.?sku=10387G3
.?sku=10387G3
.?sku=70601G01
.?sku=17838G1
.?sku=20835G1
.?sku=10387G3
.?sku=10387G3
.?sku=10387G3
.?sku=70098G01
.?sku=10097G6
.?sku=70587G01
.?sku=71215G01
.?sku=14134G4
.?sku=70113G01
.?sku=11027G1
.?sku=70080G02
.?sku=00414G6
.?sku=14390G4
.?sku=10386G3
.?sku=10386G3
.?sku=10387G3
.?sku=10387G3
.?sku=10387G3

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 654667 Compensator Assembly (Includes Items 33 - 45)........cccceiiiiiiiiiiee i 1
33 HEX NUL, 1/4" = 20 2
34 Spherical Hex Nut, 5/16" = 24..........ccouiuiiriieeneeniieesee e 1
35 P8082G01 Equalizer BraCKet..........ooo oo 1
36 Flat WaSher, 5/16" ............coeueieeieieieeeieieeeese e 2
37 Accelerator Rod Bushing, .464" 1.D. x 1" O.D. X 2" LG ..cvcvveveeereereeieran. 1
38 TUDE ..o 1
39 COMPIESSION SPING. ...eevcvieeeeee et eeee ettt ee e en e en e 1
40 652256 Brake YOKE ....cuoiiiiiiei ettt 1
41 1098G9 Hex Lock NUt, 5/16" = 24 ..o 1
42 Compensator LINK RO ..........couiuiuririiicirieicecie e 1
43 Brake Cable (DFVEr SIde) ........cooviueeeeeeeeeeeeeeeee e 1
44 Brake Cable (PasSeNger SIAE)...........coeveeeveereeeeeeeeeeeeseee e ee e 1
45 P8083G01 Brake Compensator BUMPET..........cooiiiiiiiiiee e 2

Page D-5



.?sku=00532G4
.?sku=629486
.?sku=28082G01
.?sku=15121G1
.?sku=17979G1
.?sku=23061G2
.?sku=23463G1
.?sku=652256
.?sku=11098G9
.?sku=612557
.?sku=624690
.?sku=624703
.?sku=28083G01

BRAKES

Notes:

10015768 Service Parts Manual Page D-6




0 Brake Assembly (Driver Side) includes items 3 - 9
o Brake Assembly (Passenger Side) includes items 3 - 8, 10

@ Brake Drum Assembly includes items 17, 18

— Tt

Front of Vehicle

Tension Pin

Page D-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 512189 Brake Assembly (Driver Side) (Includes ltems 3-9) ......cccccoevviiiiiieeccieeene. 1
2 Brake Assembly (Passenger Side) (Includes ltems 3 -8, 10).........ccccceevnennene. 1
3 Brake Shoe, LeAding ..........coceuiiueirieiiieinieceeieieeeeeeee e 1
4 Brake Shoe, TrailiNG «.....c.oveerererrreecieeieencscesceise s 1
5 DU 07 =Y SR 1
6 512415 Brake SPring, TOP ..ccueeiiueeiiee ettt ettt ettt et st 1
7 512414 Brake Spring, BottOm ........cc.ooiiiiiiiiiie e 1
8 5 6 Sh0E ClamIP ... 2
9 Gear AdJUSEEr (DFVEE SIAE) .......oueveeeeeeeee et 1
10 612418 Gear Adjuster (Passenger Side)........cociuieeieeieeiieecee e 1
11
12
13 Hex Head Bolt, 5/16" - 24 X 1" Lg, Grade 8 .........ccceevrvrevereirireieieiseeeeieiseeenn. 4
14 LOCK NUL, 5/168" =24 ... 4
15
16 Brake Drum Assembly (Includes Items 17, 18) ..........cccoveeereceeeeeeeeeans 1
17 BraKe DIUM ....ooviiiiieiiccee et 1
18 Lug Bolt, 1/2" =20 X 1.718" LG cvuvvereiieeeieieieieieieeeieie s 4
19
20
21 P1809G1 Flat Washer (Inner Wheel Rim), .984" x 1.31" x .031" ... iiiiiiiieee e, 1
22 06945 Brake Drum Washer ... 1
23 Slotted HEX NUL, /4" = 16 ..c.uiiiecieieiceeeeieieiees et 1
24 COtter Pin, 5/32" X 1 3/4" LG vt 1
25 Brake Cable Bracket (Passenger Sid€) ........covcveeoveeeeeeeeeeeeeeeeeee e 1
26 52249 Brake Cable Bracket (Driver Side).........ccoouveeieiiiiciiieeieece e 1

Page D-8



.?sku=612189
.?sku=612211
.?sku=612411
.?sku=612412
.?sku=612413
.?sku=612415
.?sku=612414
.?sku=612416
.?sku=612417
.?sku=612418
.?sku=17083G2
.?sku=15126G1
.?sku=21807G2
.?sku=20947G1
.?sku=19862G2
.?sku=21809G1
.?sku=606945
.?sku=612928
.?sku=10387G1
.?sku=652248
.?sku=652249

BRAKES

Notes:

Page D-9 10015768 Service Parts Manual



BRAKES

Notes:

10015768 Service Parts Manual Page D-10




° Primary Team Clutch includes items 2 - 11

e Secondary Team Clutch includes items 13 - 19

Page E-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 672688 Primary Team Clutch (Includes -ems 2 - 11) oooviiiiiiiiiiieeeeeee e, 1
2 Primary Starter PUIEY ..............ccooviveveiieeeieieeeie e 1
3 * Stationary ASSEMDIY .......ouiiiiiiii 1
4 * Moveable Primary ASSemDbIY .........coooiiiiii e 1
5 524112 Shift Roller ASSEMDIY..........oocuiiiieie e 6
6 61933 Shim, 39.5Mm X 31.75MIM ......oiiiiiiiii e 1
7 Primary Spider ASSEMDIY .........ooiiuiuriicireriecieieeeeceeeee e 1
8 * Primary Dust Cover ASSEMDIY .......ccooiiiiiiiiiiie e 1
9 544305 Torque Primary BUtON ..........c.c.oooiiiiiiieeeee et 6
10 Hex Washer Head Bolt, 1/4" - 20 X 3/4" Lg.......c.cooevevevvreeeieieeeieieieseieiinns 7
1 TOrquUE PrIMAary PIUG .....c.cuoiiuiuriiceeieiecsceeesie st 6
12 523949 Secondary Team Clutch (Includes Items 13 - 19) .......ccccveieieieieiccieeecee 1
13 * Secondary StatioNAry ..........ooovieiiiiiiiccee e 1
14 * Moveable SECONAAIY ...........ccooiiiiiiieiieeee e 1
15 INNEr RELAINET SPIING «..vvveceieeeiceceeiee et 1
16 COMPIESSION SPFING ..eeeeeeeeeeeeeeeeeeeeee ettt eee e ee et e e 1
17 Outer SPring RELAINET.........c...coiiieiriiicieieieeie e 1
18 External Retainer RING ............ccoeeirueueiiieceeieieeeieesessee s 1
19 Thrust Washer, 1 53" X 183" X 1" ... 1
20
21 606239 Conical Washer, MA2 ..ottt 2
22 Lock Washer (Spring TYPE), 3/8" ......vouoeeeeeeeeeeeeeeeeeree e, 2
23 606245 Hex Head Bolt, M12 - 1.25 x 160mm Lg, Grade 8.8...........ccceeevvvieviiiciiens 1
24 Hex Head Bolt, M12 - 1.25 x 120mm Lg, Grade 8.8..........cccceururirireurerirennnnn. 1
25 Clutch Washer, 27.5 Dia. O.D. X 13.06 Dia. 1.D. .......coccceeirireieriiceieeieeae 1
26 618630 DIVE Bttt ee e 1

Page E-2



.?sku=619333
.?sku=624112
.?sku=619337
.?sku=644303
.?sku=644305
.?sku=619332
.?sku=644306
.?sku=623949
.?sku=619327
.?sku=624111
.?sku=619329
.?sku=652515
.?sku=619331
.?sku=606239
.?sku=00566G3
.?sku=606245
.?sku=606243
.?sku=606230
.?sku=618630

CLUTCH

Notes:

Page E-3 10015768 Service Parts Manual



CLUTCH

Notes:

10015768 Service Parts Manual Page E-4




a Direction Selector Assembly includes items 2 - 34

Page F-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Direction Selector Assembly (Includes Items 2 - 34).........cccooeevveieeeeeeeeenn. 1
2 Direction Selector Bracket ..............cceuevicueiriieeieiieseeiees e 1
3 Direction Selector Shaft.............ccooriuiirieririenicieeceeeeseeeee e 1
4 Direction Selector CAM............c.euiuriureieieeieeeeeeseesss e 1
5 LOCK NUt, 3/8" = 24 ... 1
6 Bushing, 1/2" X 750" LG ..eeeueeeiieie ettt 1
7
8 NEULFAl LOCK PN ....ceeiiieciie e 1
9 COMPIESSION SPFING ....voveieiviiiecieieisescaeieieeie et 1
10 NeULral LOCK LACH........c.cveiiiieiiceeciei e 1
1 LOCK NUL, /4" = 28 ..ot 1
12 P8574G01 EXIENSION SPIING ..eveiiiiiiiee e 1
13 Ball Stud, #10 - 32 ... 1
14 LOCK NUt, #10 = 32 .. 1
15
16
17 IVIICIO SWILCH ...t 1
18 Round Head Screw, #4 - 40 X 1" Lg ....cevovieeeieeeeeeeeeee e 2
19 Flat WaSHEN, #4 ...t 2
20 LOCK WASKNEE, B4 ...ttt 2
21 HexX NUt, #4 - 40 ... 2
22
23
24
25
26
27
28
29 SIFEEE CADIE .......cvveiiiciiicieie ettt 1
30 P5727G01 CUP WASKHEL, /4" ... e 4
31 COMPIESSION SPING ..eviveeee et eee et e et ettt ae et e e eeeeteeteereanas 2

Page F-2


.?sku=606173
.?sku=606077
.?sku=70233G01
.?sku=603700
.?sku=14390G1
.?sku=25664G2
.?sku=72724G01
.?sku=72733G01
.?sku=72729G01
.?sku=00734G2
.?sku=28574G01
.?sku=72732G01
.?sku=00734G5
.?sku=72736G01
.?sku=01062G01
.?sku=00559G1
.?sku=00565G1
.?sku=00526G2
.?sku=605807
.?sku=25727G01
.?sku=72735G01

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
32 PIVOt Bracket.......c.ueoiuiiiiecieie et 1
33 LOCK NUL, #10 = 32, 1
34 BUShING (FIIp LOK), .250" ..........cuiriereeirieeseieeisiessesee s 1
35
36 Socket Head Bolt, 1/4" - 20 x 7/8" Lg, Grade 8 ............cccecevvevmerererireiesieeneenn. 2
37 Flanged LOCk NUt, 1/4" = 20 ......c.cuouiiiueiriicieeeieeceesieeeeee s 2
38
39
40
41
42 Nylon Clamp, 15.5" Lg (Not lllustrated) ...........cccooeeiiiiiiiiii e 2
43 Direction Selector HANAIE .............c.coviueueiieeeieicie e 1
44 Pan Head Torx Screw, #10 - 32 X 1/2" Lg...c.cvovvereeeieeeieieieieie e 1
45 Flanged Hex Head Bolt, M6 - 1 x 30mm Lg, Grade 8.8 .........c.cccocruveriurueenenne. 1
46 HEX NUL, MB = T 1o 1

Page F-3


.?sku=632891
.?sku=00734G5
.?sku=22754G4
.?sku=70227G01
.?sku=11027G2
.?sku=31539G1
.?sku=71205G01
.?sku=01037G02
.?sku=606421
.?sku=450452

DIRECTION SELECTOR

Notes:

10015768 Service Parts Manual Page F-4




Front of Vehicle

See STARTER GENERATOR Section

/Q

e

o )4

To Solenoid

Page G-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 #6 GAWIre (BIack 6", F1 = A2) ..ot 1
2 TEMMINGI COVET ...t 1
3 Terminal Cover (For CE Certified VEhICIES) .......oeovriuevriecirieirieieiceeeee. 2
4
5 537484 Battery, 12V, HD ......ooiiiieeeee e e 1
6 BAErY BOIt ......cecvieiciceeieeeie ettt 2
7
8
9
10 Battery HOId DOWN .........c.oeviiiicieiee et 1
11 00438G6 Hex Head Bolt, 5/16" - 18 x 3/4" Lg, Grade 5 ... 1
12 D0565G8 LOCK WaShEr, /16" ... ..ot e e e e e 1
13 Flat Washer (SS), 5/16" .........ocueeeueeeeeeeeeeeeeeee et 1
14 652441G03 Battery Tray . ..o a e e e e e e 1
15 Hex Washer Head Bolt, 5/16" - 18 X .8" Lg ...ovovueureriieiririneeieesiseseeseeeeneeeens 4
16 Battery/Engine Ground Cable ..............ccocueeueviueiieeiieceeeeeeeeeee e 1
17
18 00438G6 Hex Head Bolt, 5/16" - 18 x 3/4" Lg, Grade 5 .......ccccoceeiiriiieiie e 2
19 Flanged LOCK NUt, 5/16" = 18 .......cuiuriieeeirieeicieireecieieeseese s 2
20 P6676G01 Flanged Hex Head Bolt, M6 - 1 X 23MM LG .....cooviiiiiiiiiiiiiiieee e 1
21 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8...........cceevveeevvrevenee. 1
22
23 HO GAWIIE, 42" LG ceeeineeeeiie ettt ettt e e e saeeene e sneeeneeas 1
24 10011235 MaIN HAMESS ... 1
25
26 DireCtion SEIECOr COVEN ..........o.euivevieceeieieieieieeeeeie e 1
27 FeNder Washer, 1/4" ... et e e 1
28 D 0 Hex Washer Head Slotted Tapping Screw, 1/4" - 14 x 3/4" LG ..........coccuvveeeen. 1
29 608772 #B6AWG Wire (Blue) (For CE Certified Vehicles) (Not lllustrated) ................... 1
30 625757 #6AWG Wire (Blue) (Solenoid - F2) (For CE Certified Vehicles) (Not lllustrated) 1

Page G-2



.?sku=607053
.?sku=25682G01
.?sku=25682G01
.?sku=25682G01
.?sku=25682G01
.?sku=637484
.?sku=640488
.?sku=72101G02
.?sku=00565G8
.?sku=00571G2
.?sku=00715G2
.?sku=645191
.?sku=11027G1
.?sku=26676G01
.?sku=606264
.?sku=607103
.?sku=73049G01
.?sku=16469G1
.?sku=00114G6

Front of Vehicle

° Electrical Plate Assembly includes items 2 - 11

Part of

Solenoid

Solenoid

Part of )

__

/

1

RED

Page G-3




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 660446 Electrical Plate Assembly (Includes Items 2 - 11) ...ovvvieiiiiieeeeeeei e, 1
2 BIACKEE ....voveeeetcec ettt 1
3 VOItagE REGUIALOT ...ttt 1
4 S 10) [T o o OO 1
5 303459 Hex Head Bolt, 1/4" - 20 x 1 1/2" Lg, Grade 5.........cccccceiiiiiiiiiicn 1
6 D 3 Hex Head Bolt (SS), 1/4" = 20 X 1" Lguuevveiioeieeee e e 1
7 1027 G2 Flanged Lock Nut, 1/4" = 20 ... ... 2
8 Electrical Plate HArNESS ..........cccoiueviueiiiieieieeiecieieeie s 1
9 FaStON Tab, 90°........c.oviuiueiiiieieieieieieieee et 2
10 #6 GAWIre ASSEMDIY ........ooveiviiiecieiieieie et 1
1 #18 GA Wire AsSembIy (BIACK)..........cviuruririiciririrceciesieee e 1
12 Lock Washer (External TOOth TYPE) ..cccoviuuiiiiiiiiiiiii e 1
13 Hex NUt, 174" - 20 1
14
15 Aluminum Rivet (Black) (Not lllustrated) ...........ccooooiieeiiiiiee e, 2

(To Fix Main Harness on Fender Liner)
16
Items 17 - 22 Not Shown

17 503282 Relay, 1C, 40A, 12V . ... 1
18 663593 Micro Relay, 12V ...t a e 1
19 Mini FUSE, T0A, 32V ...ttt 1
20 MiNi FUSE, 15A, 32V ...t 1
21 MiNi FUSE, 5A, 32V .....viieieiieeieieeeeee et 1
22 Mini FUSE, 20A, 32V ...ttt 1

Page G-4



.?sku=73057G02
.?sku=27739G01
.?sku=663716
.?sku=303459
.?sku=00661G8
.?sku=11027G2
.?sku=658683
.?sku=73446G01
.?sku=645190
.?sku=25978G56
.?sku=00567G7
.?sku=00532G1
.?sku=15058G6
.?sku=603282
.?sku=636455G12
.?sku=636455G13
.?sku=636455G10
.?sku=636455G14

ELECTRICAL

Page G-5 10015768 Service Parts Manual



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Steering COIUMN COVE.........couoiiueeiiecieieieeieie et 1
2 : 6 Turn Signal SWitch ASSEMDIY .......oooiiiiiiii e 1
3 HOPI 1.ttt 1
4 Vinyl Tape (NOt HIUSHFAtEd) .......c.oueeeeeeeeeeececeeee e 1
5
6 31539G1 NYION Clamp, 15.5" L et 2
7 b 0 [ (o T4 T 10T o = S 1
8
9 Nylon Clamp, 15.5" (NOt HUSLrated)............ccoveveeeeeeeeee e 12
10
11 Jumper Harness, Turn Signal Lights (For Vehicles without Turn Signal)......... 1
12 BUZZE ..ottt 1
13 RIVEL, B/32" ... 2

Page G-6



.?sku=20965G3
.?sku=615236
.?sku=32860G1
.?sku=19344G1
.?sku=31539G1
.?sku=664706
.?sku=17618G1
.?sku=664780
.?sku=73290G03
.?sku=01041G01

0 Gauge Plate with Fuel Meter includes items 5, 9, 13
e Gauge Plate with Fuel Meter, Silver includes items 6, 9, 13
e Gauge Plate with USB and Fuel Meter includes items 8 - 13

° Gauge Plate with USB and Fuel Meter, Silver ilncludes items 7, 9 - 13

(S

Front of Vehicle

;

Front of Vehicle

KEY SWITCH, INDICATOR LIGHT(S), AND FUEL GAUGE

SOLENOID
CfVER

Fuse Block

Front of Vehicle
HOUR METER

Page G-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 666085G02 Gauge Plate with Fuel Meter (Includes Items 5, 9, 13)......cccvveeeeveeeeiiiiiiiinns 1
2 666085G16 Gauge Plate with Fuel Meter, Silver (Includes ltems 6, 9, 13) .......ccccceeeenneee. 1
3 666085G14 Gauge Plate with USB and Fuel Meter (Includes Items 8 - 13) ......ccccoeeeiineen. 1
4 666085G12 Gauge Plate with USB and Fuel Meter, Silver (Includes ltems 7, 9 - 13)......... 1
5 GAUGE PIAE........viiiiciieeeee e 1
6 662083G04 GaugE Plate (SIIVET) ...ccceiiiiiiee e e e e 1
7 662083G05 Gauge Plate (Silver) With USB ..........oociiiiiiiii e 1
8 662083G06 Gauge Plate With USB..........ccciiieiieeeeceesie e 1
9 Fuel Meter (State of Charge).........ccoooveeeeeeeeeeeeeeeeeeeeee e 1
10 NYION Clamp, 15.5" LG ...cvvueueieiieeeieiee e 1
11 539384 USB Port Housing ASSEMDIY ...........cocviiiuiiieieiieieiee e 1
12 10001356 USB EIECHONICS ...ttt 1
13 Horn SwWitch (2 POSItION) .......ooiiiiieeeeeee et 1
14 Pan Head Torx Screw, M6 - 2.65 X 25mMM Lg.........ccccovrurrerieerieiieeieieieseeenans 2
15 COMMON KEY SEL ....ueviiiecieit ettt 1
16 KEYSWILCN ...ttt 1
17 Key and KeySWitch (UNIQUE) ...........ouevieeeeeeeeeeeeee et et 1
18 SWItCh PANEI PIUQG ........cocvviieeieieee e 1
19 Headlight Switch, Hi/LOW (3 POSItION) ........ccoiiiuieririicicniecicis e, 1
20
21
22 Malfunction INdICAtor LGNt .............cc.ovrueueiiireieieeeeeieeccee e 1
23
24 FUSE BracCKet......ccueeiieeie ettt 1
25 664689 Hour Meter Harness.........ocuveiiiiieee e e 1
26 HOUE IMBEET ... 1
27 NYION ClamP, 15.5" Lg c..cueeveieeieieeieeeee ettt 2
28 Y= A T 1 R = TS 1

Page G-8



.?sku=662083G01
.?sku=612314
.?sku=17618G1
.?sku=17618G1
.?sku=639384
.?sku=651897G01
.?sku=649803
.?sku=611282
.?sku=611284
.?sku=609696
.?sku=627035
.?sku=651897G03
.?sku=659101
.?sku=662631
.?sku=617074
.?sku=17618G1
.?sku=17618G1
.?sku=71055G01

c Front Grille with LED Headlight Assembly (Hi/Low) includes items 2 - 4

Front of Vehicle

Headlight Assembly

e Taillight Assembly, (Driver Side) includes items 24, 26 - 28

eTaiIIightAssembly, (Passenger Side) includes items 25 - 28

Rear Body

)

Front of Vehicle Light Assembly To Bezel

Page G-9




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Front Grille with LED Headlight Assembly (Hi/Low) (Includes ltems 2 - 4) ...... 1
2 LED HEAANGNL .....ovveceicce e 2
3 648564 Front Grille With LightS.......coooiiiiii e 1
4 651437 LENS COVET ...ttt ettt e e et e e e e e rnbeeeeeeanee 2
5
6
7 Self TRrEAdING NUL .......o.ieieiicicieieicecie et 9
8 VINYE TAPE ...ttt 2
9 £19102 TUM SIGNal BUID.......eieeeeee e 1
10
11
12
13 10013736 Jumper Harness, Taillight Halogen (Not lllustrated)..............cccccvvviiieeineennennnn. 1
14
15
16
17
18
19 71364G02 "J"TYPE NUL, B .ottt e 4
20 71425G01 Tapping Screw, #8 - 18 X 3/4" Lg...coo e 4
21
22 655170 Taillight Assembly (Driver Side) (Includes Items 24, 26 - 28)..........ccccceeeenneee. 1
23 655171 Taillight Assembly (Passenger Side) (Includes Items 25 - 28) ...........cccocc.e. 1
24 Taillight Bezel (DriVEr Side) .........ccuevririeririiiieieinieieeiseseee e 1
25 Taillight Bezel (PasSenger SIde)..........cvewieoeeeeeeeeeeeeeeee e 1
26 00513G4 Pan Head Phillips Screw, #8 - 18 X 3/4" Lg .....uuvviviieiieiieeeeeeeeeeeeieeee 2
27 22288G1 Taillight ASSEMDIY. ...oviiiiiiiiei e 1
28 14601G11 Rivet (Aluminum), 3/16" X 9/168" .......ccoi et 2

Page G-10



.?sku=651698G03
.?sku=651411G03
.?sku=71597G01
.?sku=71781G02
.?sku=619102
.?sku=74371G01
.?sku=74371G02

ELECTRICAL

Notes:

Page G-11 10015768 Service Parts Manual



ELECTRICAL

Notes:

10015768 Service Parts Manual Page G-12




o EFI Engine, 13.5 HP includes items 2 - 5

Front of Vehicle

Page H-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 EFI Engine, 13.5 HP (Includes Hems 2 = 5).......c.cccoveveuieeeeeeeeeeeeeeeeeeee e 1
2 O-RING, TBIMIM ..o 1
3 Ol FIEET ..ttt 1
4 SPAIK PIUG .-t 1
5 Ol DFAIN PIUG ..o 1
6
7 695386 IVUFFIBI ..ot 1
8 EXNAUSE MANIFOIG. ..........ouieiiieciieiciei et 1
9 LOCK WASHEE, MM ...ttt 4
10 Hex Jam NUt, M8 = 1.25 ........oiuiiiiecieiieieie e 4
1 Flanged Hex Nut, M0 = 1.25 .......coiiiiciieceeieeeeceees e 1
12 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8..............ccecuvenneee. 3
13 502330 Flanged Hex Head Bolt, M8 - 1.25 x 30mm Lg, Grade 8.8..............ccccvveeennnnn. 2
14 603599 EXNAUST GASKEL.......ccueiiiiciiie ettt 2
15 b57449 (@) 4o [T TS Y=Y o RS 1
16
17 689936G02 | Ol DIP SHOK....vuveieieieieiieecie et 1

Page H-2



.?sku=658237
.?sku=603562
.?sku=607454
.?sku=607462
.?sku=603557
.?sku=657450
.?sku=606272
.?sku=606267
.?sku=606279
.?sku=606256
.?sku=602330
.?sku=603599
.?sku=657449

ENGINE AND MUFFLER

Notes:

Page H-3 10015768 Service Parts Manual



ENGINE AND MUFFLER

Notes:

10015768 Service Parts Manual Page H-4




° Front Mount Bracket Assembly includes items 9 - 13

X, R ime—— .
AN N

Part of Frame

Front of Vehicle

Page J-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 6 0 ENGINE Pan ... e a e e e a e 1
2 606259 Flanged Hex Head Bolt, M10 - 1.25 x 45mm Lg, Grade 8.8............cccccevveneee 4
3
4 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8...........ccocvvurennve. 4
5 Flat Washer, MT0 ...........ccriiiieieieieieieieieieise i 4
6 606279 Flanged Hex Nut, M0 = 1.25 ... ....coiiiiiiiiee et 4
7
8 662794 Front Mount Bracket Assembly (Includes Items 9 - 13) .....ccccoeeiiiiiiiiiiieeen, 1
9 10000283 Front Mount Bracket..............ccociiiiiiiiiii 1
10 RUDDEI BUMPET ........covviieieie et 2
1 HEX NUL, MA0 = 1.5 1ot 2
12 LOCK WaSher, TOMM .........ccuiiimiriieicieieeeeeeieee et 2
13 692754 Tube Clamp (Wide), 1" ...t 1
14 TUDE SPACET .......eviieeieiieeeie e 2
15 LOCK NUL, B/8" = 16 ..eeceeeiecieieieeseeee ettt 2
16 LOCK NUL, 5/16" = 18 ..ottt 2
17 00643G1 Flat Washer, 3/8"...... ..o 2
18 00559G8 Flat Washer, 5/16" ... e 2
19 Hex Head Bolt, 5/16" - 18 X 7/8" Lg, Grade 5 .........ccceoveurureriiucerericeceneneeenen. 2
20 Hex Head Bolt, 3/8" - 16 X 2.75" LG .oeevoeeieiie e 2
21 CroSS-MEMDET BIACE .......oeuiviiieeieieieieieie e 1

Page J-2



.?sku=630776
.?sku=606259
.?sku=606256
.?sku=603823
.?sku=606279
.?sku=605757
.?sku=00974G01
.?sku=608654
.?sku=692754
.?sku=72016G01
.?sku=11098G5
.?sku=01109G01
.?sku=00643G1
.?sku=00438G7
.?sku=00428G8
.?sku=652247

ENGINE MOUNTING

Notes:

Page J-3 10015768 Service Parts Manual



ENGINE MOUNTING

Notes:

10015768 Service Parts Manual Page J-4







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 633795 FRONE AXIE ...t 1
2 Spindle and Hub Assembly (Passenger Side) (Includes Items 3 - 12)............ 1
3 Spindle Assembly (Passenger Side) ...........ccccoevevevevereeeeereeeeeeceeeeeeeennn. 1
4 GrEASE SEAl......uiuieeeeeieceeiceese ettt 1
5 Roller Bearing and Race ASSEMDIY .............c.ccovurueiriiueirineeieinieeeeieseeeenen. 2
6 74332G01 Wheel HUD ..o 1
7 36038G01 Drive Flange Stud ... 4
8 12093G1 Castle NUL, 1" = 14 oo 1
9 Cotter Pin, 5/32" X 1 3/4" LG ..oveueieieeeeieieeeie e 1
10 32925 Flanged BUSHING.........cccciiiiiiecie ettt ettt s ere s 1
1 BUSKING SIBEVE........eiimiiiiiicieieiee it 1
12 51141G1 RACE BEAMNG ... 2
13 Spindle and Hub Assembly (Driver Side) (Includes Items 4 - 12, 14) ............. 1
14 Spindle Assembly (DFVET SIide) ..........ccovvurvevririeieieeieiee e 1
15
16 LOCK NUL, 172" = 13 ottt 1
17 SNOCK ADSOIDET ...t 2
18 Shock ADSOIDEr WASHET .........vveiiieciiceeee e 4
19 RUDDEI BUSHING ...ttt 4
20 00532G6 HeX NUL, 3/8" - 24 ... 2
21 D 0 King Pin Bolt, 1/2" - 13 x 6" Lg, Grade 5.........cccoveiiiiiiiiic e 1
22 SPHNG PIALE.........ooioiviieeeieiceee et 4
23 LOCK NUL, 7/16" = 14 ..ottt 1
24 Hex Head Bolt, 7/16" - 14 x 1 3/4" Lg, Grade 5 .........ccccevemevrieerieirieisieinn. 11
25 FIAt WASHEE, 1/2"......coviiiieieieieie ettt 2
26 LEAF SPFING....vveiiieiieecieie ettt 2
27 KNG PN TUDE ..o 1
28 THrUSt WASHET, (SS), 1" .ottt te et eae e enea 1
29 A2V I 7T TR 2

Page K-2



.?sku=633795
.?sku=70930G02
.?sku=70802G01
.?sku=25146G1
.?sku=11750G2
.?sku=36038G01
.?sku=00798G8
.?sku=632925
.?sku=632926
.?sku=51141G1
.?sku=70931G02
.?sku=70803G01
.?sku=14390G6
.?sku=76419G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=00407G6
.?sku=652258
.?sku=00734G1
.?sku=00463G11
.?sku=00560G3
.?sku=70990G03
.?sku=70745G01
.?sku=70754G01
.?sku=10044G01

o Steering Column Assembly includes items 6 - 16

@ Tie Rod Assembly includes items 20 - 24

Page K-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 Hex Head Bolt, 7/16" - 14 x 2 3/4" Lg, Grade 5 .........ccccevvviereenirieieeeeeienns 2
2 SPACET, 1.21" ..ottt 2
3 Flat WaSHET, 7/16" ... 7
4 LOCK NUL, 7/16" = 14 .o 3
5 Steering Column Kit (Includes tems 6 = 16) ...........ccceveeueiririereirieeeieeeennn. 1
6 Steering Shaft..........coviiiiiie e 1
7 SEEMING COIUMN ...ttt 1
8 Steering Column BUSHING..........c.oiiiiriiieiieeeeieee s 1
9 Intermediate SNaft ............cccoviirueiriiicieeeeee e 1
10 Hex Head Bolt, M8 - 1.25 x 1.18" Lg, Grade 5........ccccovovvevevrirreeeeennnn. 1
1 LOCK WASHET, 5/16".......oiueuiiieceeirisciseeieeeesesees et 1
12 Retaining RiNg (INterNal)........coooeiiieiieie e 1
13 Retaining Ring (EXternal) .........cc.oooouiiiiiiiieee e 1
14 Ball BEAMNG ....cvovoeiie e 1
15 WaVE WASKET ... 1
16 10026871 Pan Head Torx Screw, #6 - 20 X .25" Lg...ccooviiiiiiiiieeeeeee e 1
17 10013920 Steering Wheel (Premium)......... i 1
18 LOCK NUL, 5/8" = 18 ...ttt 1
19 Tie Rod Assembly (Includes Items 20 - 24) .........cooorriiirrnecinreeeeeeeeee. 1
20 Threaded RO, 24" Lg .....ooovierieiieieieieeeieis e 1
21 Tie Rod End (Left Hand Threads)...........ccvevveeeeeeeec e, 1
22 Jam Nut, M12 x 1.25 (Left Hand Threads) ............cccccovevevvverieieienerennann. 1
23 Tie Rod End (Right Hand Threads) ...........ccccorirurrinicieirscceeesecee e, 1
24 Jam Nut, M12 x 1.25 (Right Hand Threads)..........c.ccccoeuririeurnininceenenne. 1
25
26 Hex Washer Head Bolt, 3/8" - 16 X 1 1/4" LG .....ooueveveereeeeeeeeeeeieeeeeis 4
27 D0879G1 LOCK WESHE, 3/8" ......ooeeviieieieieieieeae et 4
28
29
30
31 10012163 Steering Wheel Adapter ... 1

Page K-4


.?sku=00464G6
.?sku=70667G02
.?sku=00560G2
.?sku=00734G1
.?sku=70758G05
.?sku=70607G01
.?sku=70610G03
.?sku=28569G01
.?sku=70580G01
.?sku=01055G01
.?sku=00565G8
.?sku=70751G01
.?sku=70888G01
.?sku=15112G1
.?sku=70887G01
.?sku=14390G2
.?sku=70876G02
.?sku=70897G02
.?sku=70902G01
.?sku=01069G01
.?sku=70902G02
.?sku=01069G02
.?sku=01006G01
.?sku=00879G1

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
32 0405-620 Center Cap (Steering Wheel) .........ocoiiiiiiiiiiiiiiee e 1
33 LOCK NUL, 7/16" = 14 ..o 2
34
35
36
37
38 HexX NUL, 7/16" = 14 .o 1
39 Spacer, 1" O.D X .469" 1.D. X .69" L ....covurveiirereirieieieirieieieeeeaes 1
40 Hex Head Bolt, 7/16" - 14 x 3.5" Lg, Grade 5...........ccccccovvurrernnnen. 1

Page K-5



.?sku=00734G1
.?sku=00532G7
.?sku=70667G04
.?sku=01068G01

FRONT SUSPENSION AND STEERING

Notes:

10015768 Service Parts Manual Page K-6




Page



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 Rack and Pinion Unit (Includes Items 2 - 23)..........cccevivieuririnieceeneceeenne. 1
2 Steering Rack Cover and Bearing..............cccoovvueueieieeeieeeieseiesieseieeens 1
3
4 * Jam NUL, 172" = 20 1
5 Retaining RiNg (EXtErNal) ...........coooueiiiiiiiiiiee e 1
6 Ball BEAMNNG ......ooviiiieectie ettt et 1
7 PHNION ...ttt 1
8 Retaining RiNG (INtErNA)...........coovovoveeeececeeeeeeeeeeeeeeeee e 1
9 Sl (PINION) .....eviiiieiicceeie sttt 1
10 SEEMNG RACK .....covevviceiicceteie et 1
11 * Set Screw, #10 - 32 X 25" Lg oo o iiiiiieeeeeee e 1
12 = Lol o =T o =Y SRS TS 1
13 COMPreSSION SPIING ...eceiueieieiiee ettt e e eavee e e 1
14 Gasket (Rack LOAAETr COVEN)..........cevviereeiiieeieiieeeieieesieie s 1
15 552259 Cover (RACK LOAAEN) ........cocuiieeecreieiicieeiee et 1
16 Hex Washer Head Bolt, 1/4" - 20 x 11/16" Lg, Grade 5.........ccccevevevueunnen. 2
17 Grease Fitting (Straight) ..........c.oevieeee et 1
18 RO ENG (INNEF) .ot 1
19 RACK BOOL ...ttt 1
20 NYION Clamp, 11.8" Lg . .veveueeeeeeeeeeeeeeeeeee e 1
21 HOSE Clamp, 1.81" ...t 1
22
23 Tie Rod End (Outer) (Includes Items 24 - 25)............ccccoveveveveveecceeennne. 1
24 GIOMIMEL ...ttt 1
25 * Hex Slotted Nut, 7/16" - 20 ......ccooiiiiiiiie e 1
26 COttEr Pin, 3/32" X 1™ oottt 1

Page K-8



.?sku=70964G01
.?sku=70965G01
.?sku=70750G01
.?sku=15112G1
.?sku=70603G01
.?sku=70751G01
.?sku=70638G01
.?sku=70604G01
.?sku=70590G01
.?sku=70666G01
.?sku=70645G01
.?sku=652259
.?sku=71102G01
.?sku=10389G3
.?sku=70694G01
.?sku=70961G01
.?sku=12416G2
.?sku=11391G8
.?sku=70695G01
.?sku=50641G1
.?sku=10387G2

FRONT SUSPENSION AND STEERING

Notes:

Page K-9 10015768 Service Parts Manual



FRONT SUSPENSION AND STEERING

Notes:

10015768 Service Parts Manual Page K-10




0 Fuel Tank Assembly includes items 2 - 8

Q Carbon Canister Assembly includes items 22 - 26

Front of Vehicle

To Engine

Page L-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Fuel Tank Assembly (with Sender Unit) (Includes Items 2 - 8)..........cccocueune... 1
2 646306 FUBT TANK ... 1
3 Fuel Pump Retaining RiNG..........ccrriimieririeciciesieesceseeecec e 1
4 SN ..ttt 1
5 647810 GIOMIMEL......ctiiiitieee ettt 1
6 RONOVET VAIVE ........oovviiicii e 1
7 670898 U =Y I 7T o TSR 1
8 Fuel Pump with Sender ASSEmbIY .............ccccoviuririiirieirieieicecieeeeens 1
9 3 0 VINYLTHM, 6.25" LG weeeeiiiiiieeee et 1
10 666351 Fuel HOSE ASSEMDIY ..o e 1
11
12 664747 Tube Clamp, 5" .. 2
13
14 06264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8...........c.ccovevvveiirennnns 2
15 SPACET, 5/16" = 18 ..ottt 1
16 Hex Head Bolt, 5/16" - 18 X 1" Lg, Grade 5 ........ccceevviriereeniieieciiecieeee e 1
17 11098G6 LOCK NUL, 5/16" = 18 ...t e 3
18 00559G8 Flat Washer, 5/16"........co ot 4
19 DOMEA RIVEL, 3/16" ....oieieeiieicieirieeecie ettt 2
20 506310 Carbon Canister Mounting Bracket.............c..coeoviueeveiieeeieeceeieeeeeeee e 1
21 662807 Carbon Canister Assembly (Includes ltems 22 - 26) .........ccccvvveeeeeeeeeeeeeiiienns 1
22 CarbON CANISLET ........c.cvvieiecieiicieee ettt 1
23 Tube Clamp, 172" O.D ..o 2
24 TUbe Clamp, 3/16" 1D ....cuiieeiriiiceeieceie et 2
25 Fuel System TUDE, 13" LG ..ot 1
26 562608 Hose, 3/16" 1.D. X 37" LG .eeieieiie e 1

Page L-2



.?sku=646825
.?sku=646837
.?sku=646838
.?sku=647810
.?sku=647809
.?sku=646353
.?sku=32372G6
.?sku=606264
.?sku=70483G01
.?sku=00438G8
.?sku=10570G11
.?sku=606310
.?sku=606071
.?sku=18292G1
.?sku=606963
.?sku=27184G14
.?sku=662608

FUEL SYSTEM

Notes:

Page L-3 10015768 Service Parts Manual



FUEL SYSTEM

Notes:

10015768 Service Parts Manual Page L-4




ETAIL A

(2
=]

o Rear Axle, 11.47:1 includes items 3 - 63

9 Rear Axle With LSD, 11.47:1
includes items 3 - 45,47 - 62, 64 - 65

eAxIe Case L Complete includes items 4 - 13, 24

@Axle Case R Complete includes items 13, 19 - 23
@Diﬁerential Case includes items 34, 47, 49 and 50
@ Differential Assembly includes items 46, 48 and 52

@ Differential Case with LSD includes items 34, 47, 49 and 50

@ Differential Assembly with LSD includes items 64, 48 and 52

Page M-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 6 3 Rear Axle, 11.47:1 (Includes Items 3 - 63) ....ccovvieeeiiiiiiciiee e 1
2 Rear Axle with LSD, 11.47:1 (Includes ltems 3 - 45, 47 - 62, 64 - 65) ............. 1
3 Axle Case L Complete (Includes ltems 4 - 13,24) ..........ccccovevrerererceennnn. 1
4 GOVEINON GEAN ...t 1
5 GOVEIMOT SIBEVE ... 1
6 507904 Flat Washer ..o 1
7
8 GOVErNOTr GEAr Shaft............ooooueiiieieieieieieie e 1
9 GOVEIMOT SNAM........cuoiiiieiieiicieieieie e 1
10 Flat Washer, BMM ............c.criiiirieieieeeeee e 2
1 Ol Seal, 6 X 10 X 2.5MM ... 1
12 Retaining RING, E5 .....o.oviuiueiiieeieeicieeeeee e 1
13 639738 Oil Seal, 24 X 40 X OMM ... 2
14 P6818G01 STEI Ball ... 1
15 6819G01 ] o] 1T IR OO 1
16 GASKEE, 10 ...ttt 1
17 Flanged Hex Head Bolt, M10 - 1.25 X 12MM LG ...covovivrveiiieieieceienns 1
18 Axle Case R Complete (Includes Items 13, 19-23) ......cccoovovuererercuennnn. 1
19 : 6 Select Shaft.... ... 1
20 607915 Oil Seal, 13 X 22 X BMM .. 1
21 607916 SNaP RiNG, T3MIM ..ottt e 1
22 SPACET, 13 X TMM oo 1
23 Ol Seal, 28 X 47 X MMM ...t 1
24 AIF BIrEANET ... 1
25 Ol DFAIN PIUG ..ot 2
26 GASKEL, TAMM ...t 2
27 P6785G01 Ball BEAMNG (6204) ..o 2
28 GOVEINON GEAM34 .....ocieiiiieie ettt 1
29 PN ottt 1
30 INPUL SNATE ....cvvoeeei et 1
31 507922 Ball BEAMNG (62/28).......cuecveeeueereieieiieeieieeie sttt 1

Page M-2



.?sku=670468
.?sku=670470
.?sku=639859
.?sku=665887
.?sku=639689
.?sku=607904
.?sku=639698
.?sku=639707
.?sku=639736
.?sku=607911
.?sku=607913
.?sku=639738
.?sku=26818G01
.?sku=26819G01
.?sku=26831G01
.?sku=26820G01
.?sku=639865
.?sku=639746
.?sku=607916
.?sku=607917
.?sku=640093
.?sku=607919
.?sku=639747
.?sku=639748
.?sku=26785G01
.?sku=665888
.?sku=607920
.?sku=639750
.?sku=607922

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 Ball Bearing (TMB202)........c.coeeeeeeeeeeeeeeeeeeeee e n e 2
33 639755 COUNET SNAFt ...t 1
34 540744 Ball Bearing (6006) ............ccoveueeueeeeeeeieeeeeeeeeieeee e e 1
35 GBAN, 34 ..ottt 1
36 KNOCK PIDE ... 2
37 Ball BEArNG (B304) .........voveeeeeeeeeeeeeeeeeeeee e 2
38 Flanged Hex Head Bolt, M8 - 1.25 X 40MM LG ........cooovuvvruriiericieieinee. 1
39 GBAN, 17 oottt 1
40 P8689G01 Collar, 24 X 7.5MIM ... a e 1
41 GBAT, 52 ettt ettt ettt ettt 1
42 CONET SNAM ...ttt 1
43 B39774 CIULCN PN 1
44 6 6 GAN, BT ..t e e e e aaaas 1
45 SPACET, 20 X 2MIM ..o 2
46 Differential Case (Includes Items 34, 47, 49 and 50).......................... 1
47 Differential Pair GEar............ccveivueeeeeecee e 1
48 D6808G01 Hex Head Bolt, M10 - 1.25 X 26MM Lg ......ccovovreeeereececeeeeeceeeeeeeenn. 6
49 P8723G01 Differential Shaft.............ccceueveeeeeeeeeeeeeeeeeeee e 1
50 SPrNG Pin, 4 X A0L ...t 1
51 Ball BEaring (B007) .......c.oueeeeeeeeeeeeeeeeeeeee e eee e en e en e 1
52 640739 Gear, 60 Complete (Includes ltem 51)........cccveviieiiiiiiecieceecee e 1
53 607938 Castle NUt, M22 - 1.5 ... 2
54 39876 Axle Shaft L Complete (Includes Item 56).........cccccveviiieieiecieeienieeeeeee 1
55 Axle Shaft R Complete (Includes Item 56)...........ccceeveviceeieeeceeeeeeveene 1
56 : 6 Ball Bearing (6205DD).........ccciiiuiiiieeiiiieee e eeeee e e e 2
57 Axle Case L COMPIELE .......c.oururiiiecirireceeesiececie e 1
58 607940 Axle Case R COMPIELE........c.eciiiieiiecieeeecie et 1
59 26814G01 SNap RiNG, 52MM ...ooiiiiiecic e e 2
60 Flanged Hex Head Bolt, M8 - 1.25 X 60MM Lg......c.ccoovveeieeieeieeeeeeeen. 9
61 Flanged Hex Head Bolt, M10 - 1.25 X 25mm Lg.....ccouveiiriiieiiieieeeiee 10
62 Shift Shaft COMPIELE ........vvvieeiieeiieieiee e 1

Page M-3



.?sku=639868
.?sku=639755
.?sku=640744
.?sku=639758
.?sku=639869
.?sku=639760
.?sku=639768
.?sku=639769
.?sku=28689G01
.?sku=639771
.?sku=670697
.?sku=639774
.?sku=670696
.?sku=639797
.?sku=639872
.?sku=639800
.?sku=26808G01
.?sku=28723G01
.?sku=28697G01
.?sku=639801
.?sku=640739
.?sku=639876
.?sku=639881
.?sku=639836
.?sku=607939
.?sku=607940
.?sku=639839
.?sku=639840
.?sku=639844

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
63 53984 Differential Assembly (Includes ltems 46, 48 and 52).............cccccvvrvrveneen. 1
64 640098 Differential Case with LSD (Includes Items 34, 47, 49 and 50)........... 1
65 53984

Differential Assembly with LSD (Includes ltems 64, 48 and 52)

Page M-4



.?sku=639847
.?sku=639847
.?sku=639847
.?sku=639847

REAR AXLE

Notes:

Page M-5 10015768 Service Parts Manual



REAR AXLE

Notes:

10015768 Service Parts Manual Page M-6




Page N-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 LEAF SPFING v.vveieviieieteieiet ettt 1
2 605445 Leaf Spring Bushing, Front ............cccoiiiiiiiiciii e 1
3 Hex Head Bolt (SS), 3/8" - 16 X 3 1/2" LG c...vvveeeeeeceeeeeeeeeeeeeeeee e 1
4 Flat Washer, .41 1.D. X 1.0 O.D. X .06 ....ccvvuririeiiieennineneeeereseeneseeseseeseseeseeenens 1
5 Flanged LOCK NUt, 3/8" = 16 ....cccueieieeee ettt 1
6
7
8
9
10 SPlit SPACET (SLEEI) ......vveeeieieeicecee e 2
1 FIANGEd BUSNING .....vviuceriiiecieisieeeeie st 4
12 552245 SNACKIE PIALE ...t 2
13 D0665GY Hex Head Bolt (SS), 3/8" = 16 X 3 1/2" LG .vuvvvreeeerireieieereineieie e 2
14 LOCK NUL, 3/8" = 16 ..ottt 2
15
16
17 Rear SUSPENSION PIAe ...........ccceveiiiiieieiieieieeeieie e 1
18
19
20
21 32195G U-Bolt, 3/8" - 16 X 5" X 2.875" X 2" ..ot 2
22 Rear SUSPENSION PIALE ............ccceveiieieeiiiieieieeeieie e 1
23 Flat Washer, .41 1.D. X 1.0 O.D. X .06 ......ccuririmruririieeririneeeeesieeecee e 4
24 LOCK NUL, B/8" = 16 v.eeeeiieeieieiees ettt 4
25
26
27 SNOCK ADSOIDET ...t 2
28 Shock ADSOrDEr WASHET .........c.ouiviiiiiieieiiei e 4
29 RUDDEr SNOCK BUSNING ...t 4
30 D s HEX NUL, 3/8" = 24 ... 2
31 VINYE CBP ottt ettt aene s 1

Page N-2


.?sku=605721
.?sku=605445
.?sku=00665G9
.?sku=00665G9
.?sku=00643G1
.?sku=00643G1
.?sku=12262G1
.?sku=70289G02
.?sku=624030
.?sku=652245
.?sku=00665G9
.?sku=00665G9
.?sku=11098G5
.?sku=11098G5
.?sku=605977
.?sku=32195G3
.?sku=652580
.?sku=00643G1
.?sku=00643G1
.?sku=11098G5
.?sku=11098G5
.?sku=642085
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=10044G01

REAR SUSPENSION

Notes:

Page N-3 10015768 Service Parts Manual



REAR SUSPENSION

Notes:

10015768 Service Parts Manual Page N-4




° Seat Back Assembly includes items 2 - 9
o Seat Back Assembly includes items 5 - 9
Premium Seat Back Assembly

includes items 2 - 3, 11

Front of Vehicle

@ Seat Bottom Assembly includes items 17 - 26

Premium Seat Bottom Assembly
includes items 17 - 21, 24

\CS

Front of Vehicle

Front of Vehicle

Page P-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION

QTY.

1 *kk

10000522G0114 Gray/Black
10000522G0122 White/Beige
632818G01 Oyster
632818G03 Tan

632818G04 Gray
632818G06 Black

10000520G0114 Gray/Black
10000520G0122 White/Beige
71751G03 Oyster

71751G04 Tan

71751G02 Gray

71751G07 Black

© (0] (o] ~ » (é)]
(@)
N
0
N
N

10004901G14 Gray/black
10000417G22 White/Beige
71753G02 Gray
71753G03 Oyster
71753G04 Tan

71753G07 Black

692961G18 Mushroom
692961G21 Premium Black

11 *k%k
654084G18 Mushroom
654084G21 Premium Black

12 657949
13 o O

14 | DO7Z0508

15 1006G01

Seat Back Assembly (Includes ltems 2 - 9)........c.cocoeennn.

Support Weldment...........ccccceveiiiiiiiiiiiieeeeeeeeeee,
Hex Washer Head Bolt With Patch Lock, 1/4" - 20 X .875" LG .....c..cccu.....
Seat Back Assembly (Includes ltems 5-9)................

Cover (PIastiC)........uuvveeeiiieeeiiiicecieeeeeee e
Padding (FOam) .......cccceeeiiiiiiieee e
64502 Base ASSEMDBIY ......coooiiiiiiiii e
Pan Head Torx Screw, #8 - 15 x 1" Lg (For Gray/Black, White/Beige)
Pan Head Torx Screw, #8 x .63" Lg (For Oyster, Tan, Gray, Black) ....
ViINYI COVEN oo

Premium Seat Back Assembly (Includes Items 2 - 3, 11)

Seat Back ASSEMDIY .......occuviiiiiiiiiiiieiiee e

Seat Bottom Sound Treatment............ccccovciiiiiinieennen,
Sound Treatment Retainer...........ccocevviiiiiiei i,
Flat Head Phillips Screw, #12 - 14 x 1" Lg ...eevevvieeeiiiiinns
Hex Washer Head Thread Forming Screw, 3/8" - 16 X 1.25" Lg

N A~ A

Page P-2



.?sku=634178
.?sku=71754G01
.?sku=645021
.?sku=648271
.?sku=01107G01
.?sku=657949
.?sku=663426
.?sku=00720G08
.?sku=01006G01

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
16 o Seat Bottom Assembly (Includes Items 17 - 26)........cccceecvieeeeiiiiiiee e 1
629269G0101 Oyster
629269G0103 Tan
629269G0104 Gray
629269G0106 Black
629269G3022 White/Beige
629269G3014 Gray/Black
17 00720G08 Flat Head Phillips Tapping Screw, #12 - 14 X 1" Lg.ccccovvivieiiiieecieecee. 6
18 1610G01 SEAL HINGE ..o 2
19 61541 Button Head Torx Bolt, M10 - 1.5 X 25mm Lg.........cccoeiiiiiiiiiiiiiiin, 4
20 617644 Hip Restraint (Passenger Side)..........ccceivieiiiiieecieceee e 1
21 617645 Hip Restraint (Driver Side) .......ccooei e 1
22 BASE ...ttt 1
23 1012G01 Trim (POIYPrOPYIENE) ....coieeeeie et 1
24 o VINYE COVET ...t e e e e e e s 1
71602G02 Gray
71602G03 Oyster
71602G04 Tan
71602G06 Black
10000416G22 White/Beige
10004900G14 Gray/Black
654085G18 Mushroom
654085G21 Premium Black
25 1603G02 Padding (FOAM) ... 1
26 7074G1 SOMING SIAD e 2
27 bl Premium Seat Bottom Assembly (Includes ltems 17 - 21, 24) ... 1
629269G2818 Mushroom
629269G2821 Black
28
29
30 e Flip Seat Bottom Assembly (Includes ltem 33 - 35).......ccccoviiiiiiiiiiinece, 1
699321G01 Oyster
699321G03 Tan
699321G04 Gray
699321G06 Black
699321G14 Gray/Black
699321G22 White/Beige
31
32
33 669061 Seat BOtOM ... 1

Page P-3



.?sku=00720G08
.?sku=71610G01
.?sku=615417
.?sku=617644
.?sku=617645
.?sku=645492
.?sku=71012G01
.?sku=71603G02
.?sku=17074G1

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTY.

34
35

36

699297

*k%

Seat Bottom (Foam) ......................

Seat Bottom (Vinyl).........ccoceeennnee

615646 Oyster

615647 Tan

617892 Gray

615648 Black
10004899G 14 Gray/Black
100004 13G22 White/Beige

Flip Seat Bottom Assembly (Premium)
600082G18 Mushroom
600082G21 Black

Page P-4




9 Rear Facing Seat Hardware Kit includes items 3 - 8

View from underside of
Footrest assembly

Front of Vehicle

Page P-5




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 699422 FOOtrest ASSEMDIY.......cooiiiee e 1
2 10007049 Rear Facing Seat Hardware Kit (Includes Items 3 - 8).........ccvevviiiiiiiiiiiiiinnnn. 1
3 LOCK NUL, 1/4” = 20 ..o 2
4 699594 Locking Pin, 5/16” X 2.3" .. ..ot 2
5 400122J Hex Head Bolt, 1/4”7 - 20 X 2 1/4” Lg ..veeiieeiie et 2
6 Flat Washer, .286” [.D X .63” O.D ....cceiiiieiiiiiie e 6
7 446130 LOCK WaShET, 1/4” ...ttt 2
8 Hex Head Bolt, 1/4” - 20 X 1 1/4” Lg c.eeieeieee e 2
9
10 10024185 SaAfELY Bl ...t 1
1 Teflon WaSher, 3/8" ..ot 2
12 FIat WaSher, 114" ...ttt e e 4
13 400122J Hex Head Bolt, 1/4" - 20 X 2 1/4" LG «..veeieeeieeeeee et 2
14 LOCK NUL, /4" = 20 ..o 2
15
16 10023041 Bumper Weldment ........ooo e 1

Page P-6



.?sku=14390G4
.?sku=14390G4
.?sku=00559G7
.?sku=00559G7
.?sku=00415G2
.?sku=20835G1
.?sku=00559G7
.?sku=00559G7
.?sku=14390G4
.?sku=14390G4

Front of Vehicle

€
S
=
o
m
©
o)
w

Cushion

Front of Vehicle

Page P-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 699418 Base Seat ASSEMDIY .........uiiiiiiiiiiiee e 1
2 699419 ReSraint Hip ..o 2
3 Flat WaSHET, 1/4" ...ttt 4
4 446130 LOCK WASNEE, 1/4" ..., 4
5 400124J Hex Head Bolt, 1/4" =20 X 2 1/2" Lg «vveveveceeeeeeeeeeeeeeeeeeeeeeeeee e 2
6 Hex Head Bolt, 174" = 20 X 2" LG ..ouevevveeeeieiieeeeieieeeie e 2
7 697319 Square NUt, 1/4" - 20 e 4
8
9 10000073 Flip Seat Bracket.........coooeeiiiieeeee e 2
10 400116J Hex Head Bolt, 1/4" - 20 X 1 1/2" LG w.vveeeeeeeeeeceeeeeeeeeeeeeeeeeeeeee e, 2
1 FIat WaSHE, 1/4" ...ttt 4
12 LOCK NUL, /4" = 20 ..ot 2
13 LOCK NUL, 3/8" = 16 v.eeeeiecieteieeie ettt 4
14 Hex Head Bolt, 3/8" - 16 x 1 1/4" Lg, Grade 5 ........cccoeevvieiieiieccie e 4
15 Flat Washer, 3/8" Grade 8...........coocuruririiueeriricieeeieeee e 8
16 D 5 Hex Head Bolt, 3/8" - 16 x 1 1/4" Lg, Grade 5 ........occveveeveeeeereeeeeeeeeeeereen. 2
17 Flat Washer, 3/8" Grade 8...........cc.coeueiriiieieiieieieiseeie e 4
18 1098GH LOCK NUL, 3/8" = 16 ..o 2
19
20 400120J Hex Head Bolt, 1/4" = 20 X 2" LG «..vucveveceeeceeeeeeeeeeeeeeee e, 2
21 FIat Washer, 1/4" ........oo oottt eaee s 4
22 LOCK NUL, 1/4" = 20 ..ot 2
23 Flat Head Phillips Tapping Screw, #8 - 18 X 3/4" Lg....cceeeoeeoeeeeeeeeeeeeeeeeee e 8
24
25 699428 PIAStiC BUCKE. ........o.cvveeeceeeeeeccee et 1
26 Flat Head Phillips Tapping Screw, 1/4"-20 x 1 1/2" Lg, Grade 2..................... 10
27 617402 SAL SHAP ..o 1
28
29 10001207 RUDDET PIUG ......ocvveecee et s e 1

Page P-8



.?sku=00559G7
.?sku=00559G7
.?sku=00559G7
.?sku=00415G2
.?sku=00559G7
.?sku=00559G7
.?sku=00559G7
.?sku=14390G4
.?sku=14390G4
.?sku=11098G5
.?sku=11098G5
.?sku=00427G2
.?sku=614221
.?sku=614221
.?sku=00427G6
.?sku=614221
.?sku=614221
.?sku=11098G5
.?sku=11098G5
.?sku=00559G7
.?sku=00559G7
.?sku=00559G7
.?sku=14390G4
.?sku=14390G4
.?sku=71425G01
.?sku=00205G4
.?sku=617402

SEATING

Notes:

Page P-9 10015768 Service Parts Manual



SEATING

Notes:

10015768 Service Parts Manual Page P-10




0 Starter/Generator includes items 2 - 17

@ Headband Kit includes item 18

\

Z
=

2
D

2N

2/l
A
2
M

O

Q

Q

Page R-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTy.
1 £60379 Starter/Generator (Includes fems 2 - 17) .....oocueiiiiieeeceeeeceeeeee e 1
2 512029 HEX NUL. ...ttt en e 1
3 LOCK WESHET ...t 1
4 PUIEY, 2.5" O.D. ..eieieiieeeeieese e 1
5 654715 Drive ENA HEAT ......oouiiiiiieeieee et 1
6 512033 BBAING et e e e 1
7 512034 Retaining RING .. eee e 1
8 612035 WOOAIUIT KEY ...ttt ettt e e nee s 1
9 6 0 ArmMature ASSEMDIY ....cooeiieiieieee e e 1
10 Frame and Field ASSEMDIY ............cccovovurvevriieeieieicieieieiee e 1
1 Brush Lead and Terminal Package.............cccueuriiurureniiecininenciceeneneieeeenes 1
12 Brush BOX ASSEMDIY.........c.oviuiuiiiieieinicieeeeseceeeeise st eseenes 1
13 £56659 TGV TR o] ] Vo SRR 4
14 612043 WaVY WASKET ..ot e e e e e aaeanans 1
15 512044 27T T g TS 1
16 512045 Commutator ENd HEad ...........c.cooueiieiiieieeceeeeee e 1
17 Headband Kit (Includes Hem 18) ..........coovieieeeeeeeeeeeeee e 1
18 HEAA BANG ........oviiiiicceeeieee e 1

Page R-2



.?sku=660379
.?sku=612029
.?sku=612030
.?sku=625716
.?sku=654715
.?sku=612033
.?sku=612034
.?sku=612035
.?sku=612036
.?sku=654716
.?sku=612038
.?sku=654717
.?sku=656659
.?sku=612043
.?sku=612044
.?sku=612045
.?sku=658172
.?sku=654718

STARTER GENERATOR

»y

Front of Vehicle

B
I
4%
WY
(‘:‘E‘f“ y“‘,'ik(’\*"
S

Page R-3 10015768 Service Parts Manual



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 699755 Starter/Generator Support Bracket ..., 1
2 606235 Flanged Hex Head Bolt, M10 - 1.25 X 20mMmM Lg......ccccevieiireiiciieeciie e, 2
3
4
5 Flanged Hex Head Bolt, M8 - 1.25 x 20mm Lg, Grade 8.8 .........c..cccevveeennnnen. 2
6
7 6 6 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8...........cceevvinieenn. 3
8 506255 Hex Jam Nut, M10 = 1.25 ..ot 1
9 Flanged Hex Nut, M10 = 1.25 ........oooiriiiiiiicieieieeeeie e 1
10 Starter/Generator Belt..............cooveueveiieeieieicieie et 1
11
12 PUSH NUL, 5/16" ...t 1
13 TENSIONET BOI ....vovice et 1

Page R-4



.?sku=606235
.?sku=606261
.?sku=606256
.?sku=606255
.?sku=606274
.?sku=630587
.?sku=12064G6
.?sku=629763

STARTER GENERATOR

Notes:

Page R-5 10015768 Service Parts Manual



STARTER GENERATOR

Notes:

10015768 Service Parts Manual Page R-6




VEHICLE SHOWN FOR REFERENCE ONLY

0 Sun Top Kit (Black) includes items 2 - 30
e Sun Top Kit (White) includes items 3 - 30, 33

@ Sun Top Kit (Tan) includes items 3 - 30, 36

[ [ 4

Front of Vehicle

(Driver Side Shown)

(Outside Tubing
On Sun Top)

DETAILC
(FRONT)

Page S-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 10012621G02 Sun Top Kit (Black), 80" Lg (Includes Items 2 - 30)........ccccccrirriiiiiiiiieeeeeeee, 1
2 SUN TOP oottt 1
3 D0679G1 Flat Washer (SS), 3/8” ......cuieeieeiesieee e 8
4 10011317G01 Rear Strut (Driver SId) .....coeeiiieiie e 1
5 10011317G02 Rear Strut (Passenger Side) ........cccuvuiiiiiiiiieeieei e 1
6 g Te 0T T o T I 1o LS 2
7 24647G1 SPACEL, /A4 <ottt ere e 2
8 LOCK NUL, 3/8" = 16 ...t 4
9
10 D : Hex Head Bolt (SS), 3/8" = 16 X 2" Lg...eeieeeeeeiieieee e 2
11 00665G3 Hex Head Bolt (SS), 3/8" - 16 X 2 1/2” LG .cecveeeiieeieeie e 2
12
13
14 Hex Head Bolt (SS), 3/8" - 16 X 1 3/4” LG ...ccoverviriiieeieeie e 4
15 Flat Washer (SS), 3/8” ........cuiureriieeieinecieieieeeeeeeeseseeeesees e eeeenes 8
16 NYION WASHET, 3/8" .......viiieiiiieiieeeieiseeeeiee et 4
17 LOCK NUL, 3/8" = 16 ...ttt 4
18 [10010148G01 Mounting Bracket (Driver Side) ........c..ovveiiiiiiiee e 1
19 |[10010148G02 Mounting Bracket (Passenger Side)........cccooouieiiiiiiiiiiinii e 1
20 Round Head Torx Bolt, 5/16" = 18 X 3" LG .....cveeueeeeeeieeieeeieeeeeeeeveeieeene e 4
21 Flat WaSHET, 5/16” ........c.eveuriiieieiieieieieisiseieieiese et 4
22 FRONE SHUL....vvceecte e 1
23 SPACET, 328" X 75" X .5" ..ttt 2
24
25 Hex Head Bolt, 3/8" - 16 X 1 1/4" LG ....cvovovieeeeieieeeeeieieeeee e 2
26 D0679G1 Flat Washer (SS), 3/87 ..ot 6
27
28
29 LOCK NUL, 3/8" = 16 ..ottt 4
30 D 3 Hex Head Bolt, 3/8" - 16 x 2" Lg, Grade 5.......ccccceeevveeeeiiiiiiiiciiiieeeeee. 2
31

Page S-2


.?sku=606937
.?sku=00679G1
.?sku=00679G1
.?sku=00679G1
.?sku=19853G1
.?sku=00891G5
.?sku=00891G5
.?sku=00891G5
.?sku=00665G6
.?sku=00665G5
.?sku=00679G1
.?sku=00679G1
.?sku=00679G1
.?sku=00771G5
.?sku=00891G5
.?sku=00891G5
.?sku=00891G5
.?sku=652311
.?sku=634808
.?sku=648270
.?sku=634807
.?sku=00427G2
.?sku=00679G1
.?sku=00679G1
.?sku=00679G1
.?sku=00891G5
.?sku=00891G5
.?sku=00891G5
.?sku=00427G8

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 110012621G01 Sun Top Kit (White), 80" Lg (Includes ltems 3 - 30, 33).....cceevviiiieeeiiiiiiieeenns 1
33 P7604G01 T3 T o] o J ST 1
34
35 [10012621G03 Sun Top Kit (Tan), 80" Lg (Includes Items 3 - 30, 36) ....cccceeeeeveiiinriiiieeeeeeenen, 1
36 SUN TOP oottt 1
37
38
39 Rear VIEW MIrTOr Kit ........c.oviiiieieiiiieieiieieeieee e 1
40 601379 Rear View Mirror Kit, Five Panel (Not lllustrated).............cccccoeeeeiiiieecieecnenne, 1

Page S-3



.?sku=27604G01
.?sku=602672
.?sku=690087
.?sku=601379

WEATHER PROTECTION

Notes:

10015768 Service Parts Manual Page S-4




Weather Enclosure }e
\/\ e

@ Split Windshield Utility Kit includes items 11 - 17, 25
Q Split Windshield Assembly includes items 14 - 17
@ Full Windshield Kit includes items 21 - 25

@Windshield Hardware Kit includes items 26 - 28

",
: Full Windshield

Sun Top

Split Windshield

Front of Vehicle

Page S-5




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 10013531G01 Top Enclosure (White), 80" ... 1
2 10013531G02 Top Enclosure (Black), 80"...........ooiiiiiiiieie e 1
3 10013531G03 Top Enclosure (Tan), 80" ... ..ot 1
4
5
6
7
8
9
10 549825 Split Windshield Kit (Includes ltems 11 - 17, 25)......cooiiiieiiiiieee e, 1
1 SBSN .. 2
12 SN ...t 1
13 649849 Split Windshield Assembly (Includes ltems 14 - 17).....ooooeeeeeiiiiiiiiiiicinn, 1
14 649824 WINASHIEIA. ...t 1
15 LOWEE LALCN. ...ttt 2
16 b . UPPEr LatCh......ceeeeeee e 2
17 604115 GIOMMEL ...ttt ettt ne e eneeneas 2
18
19
20 Full Windshield Kit (Includes Items 21 = 25)..........ccocriruriririieieieieeeeeie e, 1
21 649882 Flat WIindshield ..o e 1
22 SASN ..ot 2
23 S ... 1
24
25 668122 Windshield Hardware Kit (Includes ltems 26 - 28) ..........ccccccvvvvvieeeneeennn. 1
26 GROMMEL ...ttt 2
27 Button Head Torx Bolt, M10 - 1.5 X 60MM Lg .....c.ocrureririeinieiricieeene 2
28 600525 Flanged Lock Nut, M10 - 1.5, .. .o 2

Page S-6



.?sku=649825
.?sku=613136
.?sku=649836
.?sku=649836
.?sku=603201
.?sku=603198
.?sku=604115
.?sku=649883
.?sku=649885
.?sku=649836
.?sku=649836
.?sku=604116
.?sku=600527
.?sku=600525

WEATHER PROTECTION

Notes:

Page S-7 10015768 Service Parts Manual



WEATHER PROTECTION

Notes:

10015768 Service Parts Manual Page S-8




a Wheel and Tire Assembly, Kenda includes items 2 - 4
e Wheel and Tire Assembly, Kenda includes items 7 - 9
@ Wheel and Tire Assembly, Paramount M/T includes items 19 - 22

Wheel design may vary
by Part Number

Page T-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Wheel and Tire Assembly, Kenda (Includes Items 2 - 4)...........ccceeeveeennn... 1
2 5 g THrE, 20" X 8" = 10 ettt ettt 1
3 WHEEI, 10" X B" ..ottt 1
4 VAIVE SEEIM ..ot 1
5
6 652392 Wheel and Tire Assembly, Kenda (Includes ltems 7 - 9)........ccccceevvevieeireeennn. 1
7 552992 THrE, 205/B5. ... ettt ettt n et e e eaeeene e eneeeaneean 1
8 543934 WHEEIL, 10" X 8" ..ottt ettt et e et e ste e saeeenneeeneeenneeas 1
9 643948 ValVE SEEIM ...ttt 1
10
11
12
13
14
15
16
17
18 10013361 Wheel and Tire Assembly, Paramount M/T (Includes Items 19 - 22) ............... 1
19 695907 WHEEL, 14" X 7" ettt e et e e e aeeesneeans 1
20 10007692 Tire, 23" X 10 RTA oottt 1
21 604915 Valve StemM (CHIOME) ......eeicveeiieeceeeeee ettt ete e 1
22 685275 WHEEI CAP ...ttt eneeae e 1
23
24 LUG NUE (CRFOME) ... en e en e 4
25 LUG NUL, 172" = 20 1.t 4
26 SPINAIE CAP. ..ottt ettt 1
27
28 25808G12 Standard Wheel Cover (Not lllustrated) ............cocceeiiiiiiiinee, 1
29 DUSE CaP, MOIAEM ...t 1
30 Wheel Cover, 10" (SIVET) .....c..oociiiie ettt re 1

Page T-2



.?sku=652263
.?sku=652986
.?sku=643934
.?sku=643934
.?sku=643948
.?sku=643948
.?sku=652392
.?sku=652992
.?sku=643934
.?sku=643934
.?sku=643948
.?sku=643948
.?sku=604915
.?sku=685275
.?sku=605310
.?sku=14723G1
.?sku=12091G2
.?sku=74175G01
.?sku=665151

WHEELS AND TIRES

Notes:

Page T-3 10015768 Service Parts Manual



WHEELS AND TIRES

Notes:

10015768 Service Parts Manual Page T-4




BUILT RIGHT.

RIGHT HERE.

Rear Body ° e

sS4

DO NOT TAMPER WITH OR ATTEMPT TO CHANGE THE ADJUSTMENT OF THE

A WARNI NG GOVERNOR. GOVERNOR TAMPERING CAN RESULT IN SERIOUS PERSONAL

INJURY AND WILL VOID THE VEHICLE WARRANTY.

Page U-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 10011930 E-Z-GO NamME Plate.......c.coiiiiiiiiiieeiie e 1
2 10013296 Steering Wheel DECAI ........oouviiiie et 1
3 685698 MADE IN USA DECAL......eei ettt e e e e 1
4 10007732 S4 Branding DeCal .........cooiiiiiiiii e 1
5 10013899 Operator INStructions Label...........cooiiiiiiiiiiiiiiee e 1
6 651654 Operator Instructions Label (For CE Certified Vehicles) ...........cccccouveevirenennne. 1
7
8 697425 Rear Facing Seat Warning Label ... 1
9
10 ENgine Warning Label.............cco.ovurueieiierieieiieeieieeeieie s 1
1 GoVernor Warning LAl ...........ccoiiururriceeireeceieeecieie s 1

Page U-2



.?sku=651654
.?sku=74093G01
.?sku=608527

601783

Page U-3




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 P8203G01 Battery Warning Decal (For CE Certified Vehicles)........cccccceveeeiiiiiiiciiiiineee, 1
2 501783 CE Symbol Decal (For CE Certified Vehicles) .........cocceeveiiiicieeeiiee e, 1
3 608822 Governor Decal (For CE Certified Vehicles) ..o 1

Page U-4



.?sku=28203G01
.?sku=601783
.?sku=608822

DECALS AND LABELS

Notes:

Page U-5 10015768 Service Parts Manual






A Textron Company

Textron Specialized Vehicles, Inc.,
1451 Marvin Griffin Road
Augusta, Georgia 30906 - 3852 USA

CONTACT INFORMATION

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-438-3946, FAX: 1-800-752-6175

International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Owner’s Guides and Repair Manuals
are available from a local Distributor, an authorized Branch,
Parts & Accessories Department or at www.shop.txtsv.com/shop-ezgo

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of

Textron Specialized Vehicles
Technical Publications Department



	Express S4
	Service Parts Manual
	ISSUED JANUARY 2021
	10015768 - A

	SERVICE PARTS MANUAL
	GASOLINE EFI POWERED UTILITY VEHICLE
	EXPRESS S4
	STARTING MODEL YEAR 2021


	BATTERY PROLONGED STORAGE
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	3. COLOR CODE FOR BODY COMPONENTS

	HOW TO USE THE SERVICE PARTS MANUAL
	HOW TO USE THE SERVICE PARTS MANUAL
	1 660444 Accelerator Pedal Box Assembly (Includes Items 2 - 31) 1
	2 74432G01 Pedal Pivot Pin 1
	3 17838G1 Nylon Bushing 3
	4 12064G6 Push Nut 1
	5 10386G3 Clevis Pin, 5/16" x 13/16" 1
	6
	7 10387G3 Cotter Pin, 3/32" x 3/4" 1
	8 01051G01 Pan Head Phillips Screw, #8 - 16 x 1/2" Lg 4
	9 25853G03 Pedal Box and Cover 1
	10 00684G6 Truss Head Phillips Screw, #8 - 16 x 1/2" Lg 2
	11 652241G03 Accelerator Pedal Bracket 1
	12
	13 01050G02 Pan Head Torx Screw, #4 - 20 x 5/8" Lg 2
	14 658940 Pedal Box Harness 1
	15 608608 Accelerator Cable 1
	16 10385G4 Clevis Yoke 1
	17 00532G4 Hex Nut, 5/16" - 24 2
	18 72072G01 Accelerator Rod 1
	19 17677G2 Spring Retainer 1
	20 15126G1 Lock Nut, 5/16" - 24 1
	21 73046G01 Compression Spring 1
	22 17979G1 Accelerator Rod Bushing 1
	23 17677G1 Spring Retainer 1
	24 72716G01 Cam (Micro Switch) 1
	25 00487G3 Socket Head Screw, 1/4" - 20 x 3/8" Lg 1
	26 25799G03 Accelerator Pedal Assembly (Includes Items 27 - 30) 1
	27 27844G01 Accelerator Pedal Pad Kit (Includes Items 28, 29) 1
	28 27512G01 Pedal Pad 1
	29 15766G1 Oval Rivet, 3/8” x 15/32” Lg 6
	30 * Accelerator Pedal 1
	31 654645 Grommet (Rubber) 1
	32 70135G01 Pedal Pivot Cover 1
	33 00715G2 Hex Washer Head Bolt, 5/16” - 18 x 3/4” Lg 4
	34
	35
	36 652780G03 Pedal Guard 1
	37 00414G6 Hex Head Bolt, 1/4" - 20 x 3/4" Lg, Grade 5 4
	38
	39 01110G01 Flat Washer (SS), 1/4" 4
	40 00654G2 Lock Nut (SS), 1/4" - 20 4
	41
	42 17618G1 Nylon Clamp, 8" Lg (Not Illustrated) 3
	1 606005 Governor Bracket (Lower) 1
	2 606284 Governor Link Rod 1
	3 660005 Governor Rod Guard 1
	4
	5 606083 Governor Bracket (Upper) 1
	6 632936 Governor Cable / Direction Selector Bracket 1
	7
	8 606283 Governor Lever Bushing 1
	9 606421 Flanged Hex Head Bolt, M6 - 1 x 30mm Lg, Grade 8.8 1
	10 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8 2
	11
	12 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8 1
	13 73876G01 Flanged Hex Head Bolt, M6 - 1 x 12mm Lg, Grade 8.8 1
	14 601476 Lock Nut, M6 - 1 1
	15
	16 450452 Flanged Hex Nut, M6 - 1 1
	1 697026 Air Filter Assembly (Includes Items 2 - 12) 1
	2 688989 Air Cleaner Assembly (Includes Items 3 - 8) 1
	3 691746 Air Cleaner Cover 1
	4 72604G01 Air Cleaner Clip 2
	5 28463G01 Air Filter 1
	6 28462G01 Dust Ejector Valve 1
	7 689987 Seal 1
	8 689988 Air Cleaner Housing 1
	9 11391G7 Hose Clamp, 1.56" 1
	10 659142 Air Cleaner Mounting Bracket 1
	11 601910 Air Filter Tube 1
	12 606261 Flanged Hex Head Bolt, M8 - 1.25 x 20mm Lg, Grade 8.8 2
	13 661661 Intake Extension Hose 1
	14 11391G5 Hose Clamp, .81" 1
	15 11391G7 Hose Clamp, 1.56" 1
	16 12416G2 Nylon Clamp, 11.8" Lg 1
	17
	18 00414G7 Hex Head Bolt, 1/4" - 20 x 7/8" Lg, Grade 5 2
	19 14390G4 Lock Nut, 1/4" - 20 2
	1 70690G02 Brake Pedal Assembly (Includes Items 2 - 30) 1
	2 652253G03 Park Brake Pedal 1
	3
	4
	5 70681G01 Torsion Spring 2
	6 70682G01 Pivot Pin 1
	7 658825 Push Nut, 5/16” - 24 2
	8
	9 70257G01 Service Brake Pad 1
	10 16409G1 Oval Rivet, .375" x .468" Lg 6
	11 70256G01 Park Brake Pedal Pad 1
	12 16409G1 Oval Rivet, .375" x .468" Lg 3
	13 652820 Service Brake Pedal Plate 1
	14 00737G8 Flat Head Phillips Screw, #10 - 24 x .875" Lg, Grade 5 4
	15 00739G1 Rubber Well Nut, #10 - 24 2
	16 652355 Brake Pedal Spacer 2
	17 27137G01 Conical Spring 2
	18 14390G10 Lock Nut, #10 - 24 2
	19 10606G8 Micro Switch 1
	20 00645G2 Pan Head Phillips Screw, #6 - 32 x 1 1/4" Lg 1
	21 00559G5 Flat Washer, #10 2
	22 00559G3 Flat Washer, #6 2
	23 00565G3 Lock Washer, #6 1
	24 00525G5 Lock Nut, #6 - 32 1
	25 13514G1 Limit Switch Screw, #6 - 32 x .22" Lg 1
	26 00642G8 Flat Washer, 5/16” 2
	27 14628G1 Faston Tab 1
	28 24605G1 Wire Harness (Brake Light) 1
	29 17618G1 Wire Tie 2
	30 652791G03 Brake Pedal 1
	1 70582G01 Shoulder Bolt (SS), 3/8" - 16 x 3.406" Lg 1
	2 70581G01 Flanged Bushing, .1.062" O.D. x .795" I.D. 2
	3 70676G01 Torsion Spring 1
	4 00643G1 Lock Washer, 3/8" 1
	5 11098G5 Lock Nut, 3/8" - 16 1
	6 01038G01 Hex Washer Head Bolt, 1/4" - 20 x .7" Lg (Not Illustrated) 1
	7 12416G2 Nylon Wedge Lock Clamp (Not Illustrated) 3
	8
	9
	10
	11 01111G01 Retaining Ring (SS), Dia. .8" 4
	12 10386G3 Clevis Pin, .438" x .938" Lg 1
	13 10387G3 Cotter Pin, .094" x .75" Lg 1
	14
	15 70601G01 Kick-off Link 1
	16 17838G1 Nylon Bushing, .37" O.D. x .31" I.D. 2
	17 20835G1 Teflon Washer, 3/8" 2
	18 00559G8 Flat Washer, 5/16" 2
	19 10387G3 Cotter Pin, .094" x .75" Lg 2
	20 70098G01 Kick-off Cam Pivot 1
	21 10097G6 Flanged Bearing 2
	22 70587G01 Kick-off Cam 1
	23 71215G01 Set Screw with Patch Lock, 1/4" - 20 x 1/2" Lg 2
	24 14134G4 Spacer, .76" O.D. x .395" I.D. x 1.25" Lg 1
	25 70113G01 Adjustable Bumper 1
	26 11027G1 Lock Nut, 5/16 - 18" 1
	27 70080G02 Catch Bracket 1
	28 00414G6 Hex Head Bolt, 1/4" - 20 x 3/4" Lg, Grade 5 2
	29 14390G4 Lock Nut (SS), 1/4" - 20 2
	30 10386G3 Clevis Pin, .438" x .938" Lg 1
	31 10387G3 Cotter Pin, .094" x .75" Lg 1
	32 654667 Compensator Assembly (Includes Items 33 - 45) 1
	33 00532G4 Hex Nut, 1/4" - 20 2
	34 629486 Spherical Hex Nut, 5/16" - 24 1
	35 28082G01 Equalizer Bracket 1
	36 15121G1 Flat Washer, 5/16" 2
	37 17979G1 Accelerator Rod Bushing, .464" I.D. x 1" O.D. x 2" Lg 1
	38 23061G2 Tube 1
	39 23463G1 Compression Spring 1
	40 652256 Brake Yoke 1
	41 11098G9 Hex Lock Nut, 5/16" - 24 1
	42 612557 Compensator Link Rod 1
	43 624690 Brake Cable (Driver Side) 1
	44 624703 Brake Cable (Passenger Side) 1
	45 28083G01 Brake Compensator Bumper 2
	1 612189 Brake Assembly (Driver Side) (Includes Items 3 - 9) 1
	2 612211 Brake Assembly (Passenger Side) (Includes Items 3 - 8, 10) 1
	3 612411 Brake Shoe, Leading 1
	4 612412 Brake Shoe, Trailing 1
	5 612413 Dust Cover 1
	6 612415 Brake Spring, Top 1
	7 612414 Brake Spring, Bottom 1
	8 612416 Shoe Clamp 2
	9 612417 Gear Adjuster (Driver Side) 1
	10 612418 Gear Adjuster (Passenger Side) 1
	11
	12
	13 17083G2 Hex Head Bolt, 5/16" - 24 x 1" Lg, Grade 8 4
	14 15126G1 Lock Nut, 5/16" - 24 4
	15
	16 21807G2 Brake Drum Assembly (Includes Items 17, 18) 1
	17 20947G1 Brake Drum 1
	18 19862G2 Lug Bolt, 1/2" - 20 X 1.718" Lg 4
	19
	20
	21 21809G1 Flat Washer (Inner Wheel Rim), .984" x 1.31" x .031" 1
	22 606945 Brake Drum Washer 1
	23 612928 Slotted Hex Nut, 3/4" - 16 1
	24 10387G1 Cotter Pin, 5/32" x 1 3/4" Lg. 1
	25 652248 Brake Cable Bracket (Passenger Side) 1
	26 652249 Brake Cable Bracket (Driver Side) 1
	1 672688 Primary Team Clutch (Includes Items 2 - 11) 1
	2 619333 Primary Starter Pulley 1
	3 * Stationary Assembly 1
	4 * Moveable Primary Assembly 1
	5 624112 Shift Roller Assembly 6
	6 619337 Shim, 39.5mm x 31.75mm 1
	7 644303 Primary Spider Assembly 1
	8 * Primary Dust Cover Assembly 1
	9 644305 Torque Primary Button 6
	10 619332 Hex Washer Head Bolt, 1/4" - 20 x 3/4" Lg 7
	11 644306 Torque Primary Plug 6
	12 623949 Secondary Team Clutch (Includes Items 13 - 19) 1
	13 * Secondary Stationary 1
	14 * Moveable Secondary 1
	15 619327 Inner Retainer Spring 1
	16 624111 Compression Spring 1
	17 619329 Outer Spring Retainer 1
	18 652515 External Retainer Ring 1
	19 619331 Thrust Washer, 1 53" x 1 83" x 1" 1
	20
	21 606239 Conical Washer, M12 2
	22 00566G3 Lock Washer (Spring Type), 3/8" 2
	23 606245 Hex Head Bolt, M12 - 1.25 x 160mm Lg, Grade 8.8 1
	24 606243 Hex Head Bolt, M12 - 1.25 x 120mm Lg, Grade 8.8 1
	25 606230 Clutch Washer, 27.5 Dia. O.D. x 13.06 Dia. I.D. 1
	26 618630 Drive Belt 1
	1 606173 Direction Selector Assembly (Includes Items 2 - 34) 1
	2 606077 Direction Selector Bracket 1
	3 70233G01 Direction Selector Shaft 1
	4 603700 Direction Selector Cam 1
	5 14390G1 Lock Nut, 3/8" - 24 1
	6 25664G2 Bushing, 1/2" x .750" Lg 1
	7
	8 72724G01 Neutral Lock Pin 1
	9 72733G01 Compression Spring 1
	10 72729G01 Neutral Lock Latch 1
	11 00734G2 Lock Nut, 1/4" - 28 1
	12 28574G01 Extension Spring 1
	13 72732G01 Ball Stud, #10 - 32 1
	14 00734G5 Lock Nut, #10 - 32 1
	15
	16
	17 72736G01 Micro Switch 1
	18 01062G01 Round Head Screw, #4 - 40 x 1" Lg 2
	19 00559G1 Flat Washer, #4 2
	20 00565G1 Lock Washer, #4 2
	21 00526G2 Hex Nut, #4 - 40 2
	22
	23
	24
	25
	26
	27
	28
	29 605807 Shifter Cable 1
	30 25727G01 Cup Washer, 1/4" 4
	31 72735G01 Compression Spring 2
	32 632891 Pivot Bracket 1
	33 00734G5 Lock Nut, #10 - 32 1
	34 22754G4 Bushing (Flip Lok), .250" 1
	35
	36 70227G01 Socket Head Bolt, 1/4" - 20 x 7/8" Lg, Grade 8 2
	37 11027G2 Flanged Lock Nut, 1/4" - 20 2
	38
	39
	40
	41
	42 31539G1 Nylon Clamp, 15.5" Lg (Not Illustrated) 2
	43 71205G01 Direction Selector Handle 1
	44 01037G02 Pan Head Torx Screw, #10 - 32 x 1/2" Lg 1
	45 606421 Flanged Hex Head Bolt, M6 - 1 x 30mm Lg, Grade 8.8 1
	46 450452 Hex Nut, M6 - 1 1
	1 607053 #6 GA Wire (Black 6", F1 - A2) 1
	2 25682G01 Terminal Cover 1
	3 25682G01 Terminal Cover (For CE Certified Vehicles) 2
	4
	5 637484 Battery, 12V, HD 1
	6 640488 Battery Bolt 2
	7
	8
	9
	10 72101G02 Battery Hold Down 1
	11 00438G6 Hex Head Bolt, 5/16" - 18 x 3/4" Lg, Grade 5 1
	12 00565G8 Lock Washer, 5/16" 1
	13 00571G2 Flat Washer (SS), 5/16" 1
	14 652441G03 Battery Tray 1
	15 00715G2 Hex Washer Head Bolt, 5/16" - 18 x .8" Lg 4
	16 645191 Battery/Engine Ground Cable 1
	17
	18 00438G6 Hex Head Bolt, 5/16" - 18 x 3/4" Lg, Grade 5 2
	19 11027G1 Flanged Lock Nut, 5/16" - 18 2
	20 26676G01 Flanged Hex Head Bolt, M6 - 1 x 23mm Lg 1
	21 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8 1
	22
	23 607103 #6 GA Wire, 42" Lg 1
	24 10011235 Main Harness 1
	25
	26 73049G01 Direction Selector Cover 1
	27 16469G1 Fender Washer, 1/4" 1
	28 00114G6 Hex Washer Head Slotted Tapping Screw, 1/4" - 14 x 3/4" LG 1
	29 608772 #6AWG Wire (Blue) (For CE Certified Vehicles) (Not Illustrated) 1
	30 625757 #6AWG Wire (Blue) (Solenoid - F2) (For CE Certified Vehicles) (Not Illustrated) 1
	1 660446 Electrical Plate Assembly (Includes Items 2 - 11) 1
	2 73057G02 Bracket 1
	3 27739G01 Voltage Regulator 1
	4 663716 Solenoid 1
	5 303459 Hex Head Bolt, 1/4" - 20 x 1 1/2" Lg, Grade 5 1
	6 00661G8 Hex Head Bolt (SS), 1/4" - 20 x 1" Lg 1
	7 11027G2 Flanged Lock Nut, 1/4" - 20 2
	8 658683 Electrical Plate Harness 1
	9 73446G01 Faston Tab, 90º 2
	10 645190 #6 GA Wire Assembly 1
	11 25978G56 #18 GA Wire Assembly (Black) 1
	12 00567G7 Lock Washer (External Tooth Type) 1
	13 00532G1 Hex Nut, 1/4" - 20 1
	14
	15 15058G6 Aluminum Rivet (Black) (Not Illustrated) 2 (To Fix Main Harness on Fender Liner)
	16
	17 603282 Relay, 1C, 40A, 12V 1
	18 663593 Micro Relay, 12V 1
	19 636455G12 Mini Fuse, 10A, 32V 1
	20 636455G13 Mini Fuse, 15A, 32V 1
	21 636455G10 Mini Fuse, 5A, 32V 1
	22 636455G14 Mini Fuse, 20A, 32V 1
	1 20965G3 Steering Column Cover 1
	2 615236 Turn Signal Switch Assembly 1
	3 32860G1 Horn 1
	4 19344G1 Vinyl Tape (Not Illustrated) 1
	5
	6 31539G1 Nylon Clamp, 15.5' Lg 2
	7 664706 Horn Jumper 1
	8
	9 17618G1 Nylon Clamp, 15.5'' (Not Illustrated) 12
	10
	11 664780 Jumper Harness, Turn Signal Lights (For Vehicles without Turn Signal) 1
	12 73290G03 Buzzer 1
	13 01041G01 Rivet, 5/32" 2
	1 666085G02 Gauge Plate with Fuel Meter (Includes Items 5, 9, 13) 1
	2 666085G16 Gauge Plate with Fuel Meter, Silver (Includes Items 6, 9, 13) 1
	3 666085G14 Gauge Plate with USB and Fuel Meter (Includes Items 8 - 13) 1
	4 666085G12 Gauge Plate with USB and Fuel Meter, Silver (Includes Items 7, 9 - 13) 1
	5 662083G01 Gauge Plate 1
	6 662083G04 Gauge Plate (Silver) 1
	7 662083G05 Gauge Plate (Silver) with USB 1
	8 662083G06 Gauge Plate with USB 1
	9 612314 Fuel Meter (State of Charge) 1
	10 17618G1 Nylon Clamp, 15.5" Lg 1
	11 639384 USB Port Housing Assembly 1
	12 10001356 USB Electronics 1
	13 651897G01 Horn Switch (2 Position) 1
	14 649803 Pan Head Torx Screw, M6 - 2.65 x 25mm Lg 2
	15 611282 Common Key Set 1
	16 611284 Keyswitch 1
	17 609696 Key and Keyswitch (Unique) 1
	18 627035 Switch Panel Plug 1
	19 651897G03 Headlight Switch, Hi/Low (3 Position) 1
	20
	21
	22 659101 Malfunction Indicator Light 1
	23
	24 662631 Fuse Bracket 1
	25 664689 Hour Meter Harness 1
	26 617074 Hour Meter 1
	27 17618G1 Nylon Clamp, 15.5" Lg 2
	28 71055G01 Rivet, 3/16" Dia. 1
	1 651698G03 Front Grille with LED Headlight Assembly (Hi/Low) (Includes Items 2 - 4) 1
	2 651411G03 LED Headlight 2
	3 648564 Front Grille with Lights 1
	4 651437 Lens Cover 2
	5
	6
	7 71597G01 Self Threading Nut 9
	8 71781G02 Vinyl Tape 2
	9 619102 Turn Signal Bulb 1
	10
	11
	12
	13 10013736 Jumper Harness, Taillight Halogen (Not Illustrated) 1
	14
	15
	16
	17
	18
	19 71364G02 "J" Type Nut, #8 4
	20 71425G01 Tapping Screw, #8 - 18 X 3/4" Lg 4
	21
	22 655170 Taillight Assembly (Driver Side) (Includes Items 24, 26 - 28) 1
	23 655171 Taillight Assembly (Passenger Side) (Includes Items 25 - 28) 1
	24 74371G01 Taillight Bezel (Driver Side) 1
	25 74371G02 Taillight Bezel (Passenger Side) 1
	26 00513G4 Pan Head Phillips Screw, #8 - 18 x 3/4" Lg 2
	27 22288G1 Taillight Assembly. 1
	28 14601G11 Rivet (Aluminum), 3/16" X 9/16" 2
	1 658237 EFI Engine, 13.5 HP (Includes Items 2 - 5) 1
	2 603562 O-Ring, 16mm 1
	3 607454 Oil Filter 1
	4 607462 Spark Plug 1
	5 603557 Oil Drain Plug 1
	6
	7 695386 Muffler 1
	8 657450 Exhaust Manifold 1
	9 606272 Lock Washer, 8mm 4
	10 606267 Hex Jam Nut, M8 - 1.25 4
	11 606279 Flanged Hex Nut, M10 - 1.25 1
	12 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8 3
	13 602330 Flanged Hex Head Bolt, M8 - 1.25 x 30mm Lg, Grade 8.8 2
	14 603599 Exhaust Gasket 2
	15 657449 Oxygen Sensor 1
	16
	17 689936G02 Oil Dip Stick 1
	1 630776 Engine Pan 1
	2 606259 Flanged Hex Head Bolt, M10 - 1.25 x 45mm Lg, Grade 8.8 4
	3
	4 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8 4
	5 603823 Flat Washer, M10 4
	6 606279 Flanged Hex Nut, M10 - 1.25 4
	7
	8 662794 Front Mount Bracket Assembly (Includes Items 9 - 13) 1
	9 10000283 Front Mount Bracket 1
	10 605757 Rubber Bumper 2
	11 00974G01 Hex Nut, M10 - 1.5 2
	12 608654 Lock Washer, 10mm 2
	13 692754 Tube Clamp (Wide), 1" 1
	14 72016G01 Tube Spacer 2
	15 11098G5 Lock Nut, 3/8" - 16 2
	16 01109G01 Lock Nut, 5/16" - 18 2
	17 00643G1 Flat Washer, 3/8" 2
	18 00559G8 Flat Washer, 5/16" 2
	19 00438G7 Hex Head Bolt, 5/16" - 18 x 7/8" Lg, Grade 5 2
	20 00428G8 Hex Head Bolt, 3/8" - 16 x 2.75" Lg 2
	21 652247 Cross-member Brace 1
	1 633795 Front Axle 1
	2 70930G02 Spindle and Hub Assembly (Passenger Side) (Includes Items 3 - 12) 1
	3 70802G01 Spindle Assembly (Passenger Side) 1
	4 25146G1 Grease Seal 1
	5 11750G2 Roller Bearing and Race Assembly 2
	6 74332G01 Wheel Hub 1
	7 36038G01 Drive Flange Stud 4
	8 12093G1 Castle Nut, 1" - 14 1
	9 00798G8 Cotter Pin, 5/32" x 1 3/4" Lg 1
	10 632925 Flanged Bushing 1
	11 632926 Bushing Sleeve 1
	12 51141G1 Race Bearing 2
	13 70931G02 Spindle and Hub Assembly (Driver Side) (Includes Items 4 - 12, 14) 1
	14 70803G01 Spindle Assembly (Driver Side) 1
	15
	16 14390G6 Lock Nut, 1/2" - 13 1
	17 76419G01 Shock Absorber 2
	18 10435G1 Shock Absorber Washer 4
	19 10194G1 Rubber Bushing 4
	20 00532G6 Hex Nut, 3/8" - 24 2
	21 00407G6 King Pin Bolt, 1/2" - 13 x 6" Lg, Grade 5 1
	22 652258 Spring Plate 4
	23 00734G1 Lock Nut, 7/16" - 14 11
	24 00463G11 Hex Head Bolt, 7/16" - 14 x 1 3/4" Lg, Grade 5 11
	25 00560G3 Flat Washer, 1/2" 2
	26 70990G03 Leaf Spring 2
	27 70745G01 King Pin Tube 1
	28 70754G01 Thrust Washer, (SS), 1" 1
	29 10044G01 Vinyl Cap 2
	1 00464G6 Hex Head Bolt, 7/16" - 14 x 2 3/4" Lg, Grade 5 2
	2 70667G02 Spacer, 1.21" 2
	3 00560G2 Flat Washer, 7/16" 7
	4 00734G1 Lock Nut, 7/16" - 14 3
	5 70758G05 Steering Column Kit (Includes Items 6 - 16) 1
	6 70607G01 Steering Shaft 1
	7 70610G03 Steering Column 1
	8 28569G01 Steering Column Bushing 1
	9 70580G01 Intermediate Shaft 1
	10 01055G01 Hex Head Bolt, M8 - 1.25 x 1.18" Lg, Grade 5 1
	11 00565G8 Lock Washer, 5/16" 1
	12 70751G01 Retaining Ring (Internal) 1
	13 70888G01 Retaining Ring (External) 1
	14 15112G1 Ball Bearing 1
	15 70887G01 Wave Washer 1
	16 10026871 Pan Head Torx Screw, #6 - 20 x .25" Lg 1
	17 10013920 Steering Wheel (Premium) 1
	18 14390G2 Lock Nut, 5/8" - 18 1
	19 70876G02 Tie Rod Assembly (Includes Items 20 - 24) 1
	20 70897G02 Threaded Rod, 24" Lg 1
	21 70902G01 Tie Rod End (Left Hand Threads) 1
	22 01069G01 Jam Nut, M12 x 1.25 (Left Hand Threads) 1
	23 70902G02 Tie Rod End (Right Hand Threads) 1
	24 01069G02 Jam Nut, M12 x 1.25 (Right Hand Threads) 1
	25
	26 01006G01 Hex Washer Head Bolt, 3/8" - 16 x 1 1/4" Lg 4
	27 00879G1 Lock Washer, 3/8" 4
	28
	29
	30
	31 10012163 Steering Wheel Adapter 1
	32 0405-620 Center Cap (Steering Wheel) 1
	33 00734G1 Lock Nut, 7/16" - 14 2
	34
	35
	36
	37
	38 00532G7 Hex Nut, 7/16" - 14 1
	39 70667G04 Spacer, 1" O.D x .469" I.D. x .69" Lg 1
	40 01068G01 Hex Head Bolt, 7/16" - 14 x 3.5" Lg, Grade 5 1
	1 70964G01 Rack and Pinion Unit (Includes Items 2 - 23) 1
	2 70965G01 Steering Rack Cover and Bearing 1
	3
	4 * Jam Nut, 1/2" - 20 1
	5 70750G01 Retaining Ring (External) 1
	6 15112G1 Ball Bearing 1
	7 70603G01 Pinion 1
	8 70751G01 Retaining Ring (Internal) 1
	9 70638G01 Seal (Pinion) 1
	10 70604G01 Steering Rack 1
	11 * Set Screw, #10 - 32 x .25" Lg 1
	12 70590G01 Rack Loader 1
	13 70666G01 Compression Spring 1
	14 70645G01 Gasket (Rack Loader Cover) 1
	15 652259 Cover (Rack Loader) 1
	16 71102G01 Hex Washer Head Bolt, 1/4" - 20 x 11/16" Lg, Grade 5 2
	17 10389G3 Grease Fitting (Straight) 1
	18 70694G01 Rod End (Inner) 1
	19 70961G01 Rack Boot 1
	20 12416G2 Nylon Clamp, 11.8" Lg 1
	21 11391G8 Hose Clamp, 1.81" 1
	22
	23 70695G01 Tie Rod End (Outer) (Includes Items 24 - 25) 1
	24 50641G1 Grommet 1
	25 * Hex Slotted Nut, 7/16" - 20 1
	26 10387G2 Cotter Pin, 3/32" X 1" 1
	1 646825 Fuel Tank Assembly (with Sender Unit) (Includes Items 2 - 8) 1
	2 646306 Fuel Tank 1
	3 646837 Fuel Pump Retaining Ring 1
	4 646838 Seal 1
	5 647810 Grommet 1
	6 647809 Rollover Valve 1
	7 670898 Fuel Cap 1
	8 646353 Fuel Pump with Sender Assembly 1
	9 32372G6 Vinyl Trim, 6.25" Lg 1
	10 666351 Fuel Hose Assembly 1
	11
	12 664747 Tube Clamp, .5" 2
	13
	14 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8 2
	15 70483G01 Spacer, 5/16" - 18 1
	16 00438G8 Hex Head Bolt, 5/16" - 18 x 1" Lg, Grade 5 1
	17 11098G6 Lock Nut, 5/16" - 18 3
	18 00559G8 Flat Washer, 5/16" 4
	19 10570G11 Domed Rivet, 3/16" 2
	20 606310 Carbon Canister Mounting Bracket 1
	21 662807 Carbon Canister Assembly (Includes Items 22 - 26) 1
	22 606071 Carbon Canister 1
	23 18292G1 Tube Clamp, 1/2" O.D 2
	24 606963 Tube Clamp, 3/16" I.D 2
	25 27184G14 Fuel System Tube, 13" Lg 1
	26 662608 Hose, 3/16" I.D. x 37" Lg 1
	1 670468 Rear Axle, 11.47:1 (Includes Items 3 - 63) 1
	2 670470 Rear Axle with LSD, 11.47:1 (Includes Items 3 - 45, 47 - 62, 64 - 65) 1
	3 639859 Axle Case L Complete (Includes Items 4 - 13, 24) 1
	4 665887 Governor Gear 1
	5 639689 Governor Sleeve 1
	6 607904 Flat Washer 1
	7
	8 639698 Governor Gear Shaft 1
	9 639707 Governor Shaft 1
	10 639736 Flat Washer, 6mm 2
	11 607911 Oil Seal, 6 x 10 x 2.5mm 1
	12 607913 Retaining Ring, E5 1
	13 639738 Oil Seal, 24 x 40 x 9mm 2
	14 26818G01 Steel Ball 1
	15 26819G01 Spring 1
	16 26831G01 Gasket,10 1
	17 26820G01 Flanged Hex Head Bolt, M10 - 1.25 x 12mm Lg 1
	18 639865 Axle Case R Complete (Includes Items 13, 19 - 23) 1
	19 639746 Select Shaft 1
	20 607915 Oil Seal, 13 x 22 x 5mm 1
	21 607916 Snap Ring, 13mm 1
	22 607917 Spacer, 13 x 1mm 1
	23 640093 Oil Seal, 28 x 47 x 9mm 1
	24 607919 Air Breather 1
	25 639747 Oil Drain Plug 2
	26 639748 Gasket, 14mm 2
	27 26785G01 Ball Bearing (6204) 2
	28 665888 Governor Gear,34 1
	29 607920 Pin 1
	30 639750 Input Shaft 1
	31 607922 Ball Bearing (62/28) 1
	32 639868 Ball Bearing (TMB202) 2
	33 639755 Counter Shaft 1
	34 640744 Ball Bearing (6006) 1
	35 639758 Gear, 34 1
	36 639869 Knock Pipe 2
	37 639760 Ball Bearing (6304) 2
	38 639768 Flanged Hex Head Bolt, M8 - 1.25 x 40mm Lg 1
	39 639769 Gear, 17 1
	40 28689G01 Collar, 24 x 7.5mm 1
	41 639771 Gear, 52 1
	42 670697 Center Shaft 1
	43 639774 Clutch Pin 1
	44 670696 Gear, 61 1
	45 639797 Spacer, 20 x 2mm 2
	46 639872 Differential Case (Includes Items 34, 47, 49 and 50) 1
	47 639800 Differential Pair Gear 1
	48 26808G01 Hex Head Bolt, M10 - 1.25 x 26mm Lg 6
	49 28723G01 Differential Shaft 1
	50 28697G01 Spring Pin, 4 x 40L 1
	51 639801 Ball Bearing (6007) 1
	52 640739 Gear, 60 Complete (Includes Item 51). 1
	53 607938 Castle Nut, M22 - 1.5 2
	54 639876 Axle Shaft L Complete (Includes Item 56) 1
	55 639881 Axle Shaft R Complete (Includes Item 56) 1
	56 639836 Ball Bearing (6205DD) 2
	57 607939 Axle Case L Complete 1
	58 607940 Axle Case R Complete 1
	59 26814G01 Snap Ring, 52mm 2
	60 639839 Flanged Hex Head Bolt, M8 - 1.25 x 60mm Lg 9
	61 639840 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg 10
	62 639844 Shift Shaft Complete 1
	63 639847 Differential Assembly (Includes Items 46, 48 and 52) 1
	64 640098 Differential Case with LSD (Includes Items 34, 47, 49 and 50) 1
	65 639847 Differential Assembly with LSD (Includes Items 64, 48 and 52) 1
	1 605721 Leaf Spring 1
	2 605445 Leaf Spring Bushing, Front 1
	3 00665G9 Hex Head Bolt (SS), 3/8" - 16 x 3 1/2" Lg 1
	4 00643G1 Flat Washer, .41 I.D. x 1.0 O.D. x .06 1
	5 12262G1 Flanged Lock Nut, 3/8" - 16 1
	6
	7
	8
	9
	10 70289G02 Split Spacer (Steel) 2
	11 624030 Flanged Bushing 4
	12 652245 Shackle Plate 2
	13 00665G9 Hex Head Bolt (SS), 3/8" - 16 x 3 1/2" Lg 2
	14 11098G5 Lock Nut, 3/8" - 16 2
	15
	16
	17 605977 Rear Suspension Plate 1
	18
	19
	20
	21 32195G3 U-Bolt, 3/8" - 16 x 5" x 2.875" x 2" 2
	22 652580 Rear Suspension Plate 1
	23 00643G1 Flat Washer, .41 I.D. x 1.0 O.D. x .06 4
	24 11098G5 Lock Nut, 3/8" - 16 4
	25
	26
	27 642085 Shock Absorber 2
	28 10435G1 Shock Absorber Washer 4
	29 10194G1 Rubber Shock Bushing 4
	30 00532G6 Hex Nut, 3/8" - 24 2
	31 10044G01 Vinyl Cap 1
	1 699422 Footrest Assembly 1
	2 10007049 Rear Facing Seat Hardware Kit (Includes Items 3 - 8) 1
	3 14390G4 Lock Nut, 1/4” - 20 2
	4 699594 Locking Pin, 5/16” x 2.3" 2
	5 400122J Hex Head Bolt, 1/4” - 20 x 2 1/4” Lg 2
	6 00559G7 Flat Washer, .286” I.D x .63” O.D 6
	7 446130 Lock Washer, 1/4” 2
	8 00415G2 Hex Head Bolt, 1/4” - 20 x 1 1/4” Lg 2
	9
	10 10024185 Safety Bar 1
	11 20835G1 Teflon Washer, 3/8" 2
	12 00559G7 Flat Washer, 1/4" 4
	13 400122J Hex Head Bolt, 1/4" - 20 x 2 1/4" Lg 2
	14 14390G4 Lock Nut, 1/4" - 20 2
	15
	16 10023041 Bumper Weldment 1
	1 *** Seat Back Assembly (Includes Items 2 - 9) 1 10000522G0114 Gray/Black 10000522G0122 White/Beige 632818G01 Oyster 632818G03 Tan 632818G04 Gray 632818G06 Black
	2 634178 Support Weldment 1
	3 71204G01 Hex Washer Head Bolt With Patch Lock, 1/4" - 20 X .875" Lg 4
	4 *** Seat Back Assembly (Includes Items 5 - 9) 2 10000520G0114 Gray/Black 10000520G0122 White/Beige 71751G03 Oyster 71751G04 Tan 71751G02 Gray 71751G07 Black
	5 71752G01 Cover (Plastic) 1
	6 71754G01 Padding (Foam) 1
	7 645021 Base Assembly 1
	8 648271 Pan Head Torx Screw, #8 - 15 x 1" Lg (For Gray/Black, White/Beige) 4
	8 01107G01 Pan Head Torx Screw, #8 x .63" Lg (For Oyster, Tan, Gray, Black) 4
	9 *** Vinyl Cover 1 10004901G14 Gray/black 10000417G22 White/Beige 71753G02 Gray 71753G03 Oyster 71753G04 Tan 71753G07 Black
	10 *** Premium Seat Back Assembly (Includes Items 2 - 3, 11) 1 692961G18 Mushroom 692961G21 Premium Black
	11 *** Seat Back Assembly 2 654084G18 Mushroom 654084G21 Premium Black
	12 657949 Seat Bottom Sound Treatment 1
	13 663426 Sound Treatment Retainer 4
	14 00720G08 Flat Head Phillips Screw, #12 - 14 x 1" Lg 4
	15 01006G01 Hex Washer Head Thread Forming Screw, 3/8" - 16 X 1.25" Lg 2
	16 *** Seat Bottom Assembly (Includes Items 17 - 26) 1 629269G0101 Oyster 629269G0103 Tan 629269G0104 Gray 629269G0106 Black 629269G3022 White/Beige 629269G3014 Gray/Black
	17 00720G08 Flat Head Phillips Tapping Screw, #12 - 14 X 1" Lg 6
	18 71610G01 Seat Hinge 2
	19 615417 Button Head Torx Bolt, M10 - 1.5 X 25mm Lg 4
	20 617644 Hip Restraint (Passenger Side) 1
	21 617645 Hip Restraint (Driver Side) 1
	22 645492 Base 1
	23 71012G01 Trim (Polypropylene) 1
	24 *** Vinyl Cover 1 71602G02 Gray 71602G03 Oyster 71602G04 Tan 71602G06 Black 10000416G22 White/Beige 10004900G14 Gray/Black 654085G18 Mushroom 654085G21 Premium Black
	25 71603G02 Padding (Foam) 1
	26 17074G1 Soiling Slab 2
	27 *** Premium Seat Bottom Assembly (Includes Items 17 - 21, 24) 1 629269G2818 Mushroom 629269G2821 Black
	28
	29
	30 *** Flip Seat Bottom Assembly (Includes Item 33 - 35) 1 699321G01 Oyster 699321G03 Tan 699321G04 Gray 699321G06 Black 699321G14 Gray/Black 699321G22 White/Beige
	31
	32
	33 669061 Seat Bottom 1
	34 699297 Seat Bottom (Foam) 1
	35 *** Seat Bottom (Vinyl) 1 615646 Oyster 615647 Tan 617892 Gray 615648 Black 10004899G14 Gray/Black 10000413G22 White/Beige
	36 *** Flip Seat Bottom Assembly (Premium) 1 600082G18 Mushroom 600082G21 Black
	1 699418 Base Seat Assembly 1
	2 699419 Restraint Hip 2
	3 00559G7 Flat Washer, 1/4" 4
	4 446130 Lock Washer, 1/4" 4
	5 400124J Hex Head Bolt, 1/4" - 20 x 2 1/2" Lg 2
	6 00415G2 Hex Head Bolt, 1/4" - 20 x 2" Lg 2
	7 697319 Square Nut, 1/4" - 20 4
	8
	9 10000073 Flip Seat Bracket 2
	10 400116J Hex Head Bolt, 1/4" - 20 x 1 1/2" Lg 2
	11 00559G7 Flat Washer, 1/4" 4
	12 14390G4 Lock Nut, 1/4" - 20 2
	13 11098G5 Lock Nut, 3/8" - 16 4
	14 00427G2 Hex Head Bolt, 3/8" - 16 x 1 1/4" Lg, Grade 5 4
	15 614221 Flat Washer, 3/8" Grade 8 8
	16 00427G6 Hex Head Bolt, 3/8" - 16 x 1 1/4" Lg, Grade 5 2
	17 614221 Flat Washer, 3/8" Grade 8 4
	18 11098G5 Lock Nut, 3/8" - 16 2
	19
	20 400120J Hex Head Bolt, 1/4" - 20 x 2" Lg 2
	21 00559G7 Flat Washer, 1/4" 4
	22 14390G4 Lock Nut, 1/4" - 20 2
	23 71425G01 Flat Head Phillips Tapping Screw, #8 - 18 x 3/4" Lg 8
	24
	25 699428 Plastic Bucket 1
	26 00205-G4 Flat Head Phillips Tapping Screw, 1/4" - 20 x 1 1/2" Lg, Grade 2 10
	27 617402 Seat Strap 1
	28
	29 10001207 Rubber Plug 1
	1 660379 Starter/Generator (Includes Items 2 - 17) 1
	2 612029 Hex Nut 1
	3 612030 Lock Washer 1
	4 625716 Pulley, 2.5" O.D. 1
	5 654715 Drive End Head 1
	6 612033 Bearing 1
	7 612034 Retaining Ring 1
	8 612035 Woodruff Key 1
	9 612036 Armature Assembly 1
	10 654716 Frame and Field Assembly 1
	11 612038 Brush Lead and Terminal Package 1
	12 654717 Brush Box Assembly 1
	13 656659 Brush Spring 4
	14 612043 Wavy Washer 1
	15 612044 Bearing 1
	16 612045 Commutator End Head 1
	17 658172 Headband Kit (Includes Item 18) 1
	18 654718 Head Band 1
	1 699755 Starter/Generator Support Bracket 1
	2 606235 Flanged Hex Head Bolt, M10 - 1.25 x 20mm Lg 2
	3
	4
	5 606261 Flanged Hex Head Bolt, M8 - 1.25 x 20mm Lg, Grade 8.8 2
	6
	7 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8 3
	8 606255 Hex Jam Nut, M10 - 1.25 1
	9 606274 Flanged Hex Nut, M10 - 1.25 1
	10 630587 Starter/Generator Belt 1
	11
	12 12064G6 Push Nut, 5/16" 1
	13 629763 Tensioner Bolt 1
	1 10012621G02 Sun Top Kit (Black), 80" Lg (Includes Items 2 - 30) 1
	2 606937 Sun Top 1
	3 00679G1 Flat Washer (SS), 3/8” 8
	4 10011317G01 Rear Strut (Driver Side) 1
	5 10011317G02 Rear Strut (Passenger Side) 1
	6 19853G1 End Cap, 1 Sq" 2
	7 24647G1 Spacer, 1/4” 2
	8 00891G5 Lock Nut, 3/8" - 16 4
	9
	10 00665G6 Hex Head Bolt (SS), 3/8" - 16 x 2" Lg 2
	11 00665G3 Hex Head Bolt (SS), 3/8" - 16 x 2 1/2” Lg 2
	12
	13
	14 00665G5 Hex Head Bolt (SS), 3/8" - 16 x 1 3/4” Lg 4
	15 00679G1 Flat Washer (SS), 3/8” 8
	16 00771G5 Nylon Washer, 3/8" 4
	17 00891G5 Lock Nut, 3/8" - 16 4
	18 10010148G01 Mounting Bracket (Driver Side) 1
	19 10010148G02 Mounting Bracket (Passenger Side) 1
	20 652311 Round Head Torx Bolt, 5/16" - 18 x 3” Lg 4
	21 634808 Flat Washer, 5/16” 4
	22 648270 Front Strut 1
	23 634807 Spacer, .328" x .75" x .5" 2
	24
	25 00427G2 Hex Head Bolt, 3/8" - 16 x 1 1/4" Lg 2
	26 00679G1 Flat Washer (SS), 3/8” 6
	27
	28
	29 00891G5 Lock Nut, 3/8" - 16 4
	30 00427G8 Hex Head Bolt, 3/8" - 16 x 2" Lg, Grade 5 2
	31
	32 10012621G01 Sun Top Kit (White), 80" Lg (Includes Items 3 - 30, 33) 1
	33 27604G01 Sun Top 1
	34
	35 10012621G03 Sun Top Kit (Tan), 80" Lg (Includes Items 3 - 30, 36) 1
	36 602672 Sun Top 1
	37
	38
	39 690087 Rear View Mirror Kit 1
	40 601379 Rear View Mirror Kit, Five Panel (Not Illustrated) 1
	1 10013531G01 Top Enclosure (White), 80" 1
	2 10013531G02 Top Enclosure (Black), 80" 1
	3 10013531G03 Top Enclosure (Tan), 80" 1
	4
	5
	6
	7
	8
	9
	10 649825 Split Windshield Kit (Includes Items 11 - 17, 25) 1
	11 613136 Sash 2
	12 649836 Seal 1
	13 649849 Split Windshield Assembly (Includes Items 14 - 17) 1
	14 649824 Windshield 1
	15 603201 Lower Latch 2
	16 603198 Upper Latch 2
	17 604115 Grommet 2
	18
	19
	20 649883 Full Windshield Kit (Includes Items 21 - 25) 1
	21 649882 Flat Windshield 1
	22 649885 Sash 1
	23 649836 Seal 1
	24
	25 668122 Windshield Hardware Kit (Includes Items 26 - 28) 1
	26 604116 Grommet 2
	27 600527 Button Head Torx Bolt, M10 - 1.5 x 60mm Lg 2
	28 600525 Flanged Lock Nut, M10 - 1.5 2
	1 652263 Wheel and Tire Assembly, Kenda (Includes Items 2 - 4) 1
	2 652986 Tire, 20" x 8" - 10" 1
	3 643934 Wheel, 10" x 6" 1
	4 643948 Valve Stem 1
	5
	6 652392 Wheel and Tire Assembly, Kenda (Includes Items 7 - 9) 1
	7 652992 Tire, 205/65 1
	8 643934 Wheel, 10" x 6" 1
	9 643948 Valve Stem 1
	10
	11
	12
	13
	14
	15
	16
	17
	18 10013361 Wheel and Tire Assembly, Paramount M/T (Includes Items 19 - 22) 1
	19 695907 Wheel, 14" x 7" 1
	20 10007692 Tire, 23" x 10 R14 1
	21 604915 Valve Stem (Chrome) 1
	22 685275 Wheel Cap 1
	23
	24 605310 Lug Nut (Chrome) 4
	25 14723G1 Lug Nut, 1/2" - 20 4
	26 12091G2 Spindle Cap 1
	27
	28 25808G12 Standard Wheel Cover (Not Illustrated) 1
	29 74175G01 Dust Cap, Molded 1
	30 665151 Wheel Cover, 10" (Silver) 1
	1 28203G01 Battery Warning Decal (For CE Certified Vehicles) 1
	2 601783 CE Symbol Decal (For CE Certified Vehicles) 1
	3 608822 Governor Decal (For CE Certified Vehicles) 1
	1 10011930 E-Z-GO Name Plate 1
	2 10013296 Steering Wheel Decal 1
	3 685698 MADE IN USA Decal 1
	4 10007732 S4 Branding Decal 1
	5 10013899 Operator Instructions Label 1
	6 651654 Operator Instructions Label (For CE Certified Vehicles) 1
	7
	8 697425 Rear Facing Seat Warning Label 1
	9
	10 74093G01 Engine Warning Label 1
	11 608527 Governor Warning Label 1




